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FCC Radio Test Report

FCC ID: 2AUYFRMX3686

Report No. : BTL-FCCP-9-2208G029

Equipment :  Mobile Phone

Model Name : RMX3686

Brand Name . realme

Applicant . Realme Chongging Mobile Telecommunications Corp., Ltd.

Address : No0.178 Yulong Avenue, Yufengshan, Yubei District, Chongging,China.
Manufacturer . Realme Chongqing Mobile Telecommunications Corp., Ltd.

Address : No0.178 Yulong Avenue, Yufengshan, Yubei District, Chongqing,China.
Factory . Realme Chongqing Mobile Telecommunications Corp., Ltd.

Address : No0.178 Yulong Avenue, Yufengshan, Yubei District, Chongqing,China.
Radio Function : RLAN 5 GHz (U-NII 1, U-NII 2A, U-NII 2C, U-NII 3)

FCC Rule Part(s) . FCC CFR Title 47, Part 15, Subpart E (15.407)

Measurement : ANSI C63.10-2013

Procedure(s)

Date of Receipt : 2022/8/18

Date of Test : 2022/10/15 ~ 2023/1/17

Issued Date . 2023/3/23

The above equipment has been tested and found in compliance with the requirement of the above
standards by BTL Inc.
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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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REVISION HISTORY

Report No. Version |Description Issued Date [Note

BTL-FCCP-9-2208G029 ROO Original Report. 2022/10/26 |Invalid

BTL-FCCP-9-2208G029 RO1 Updated the data of bandedge. 2022/10/27 |Invalid

BTL-FCCP-9-2208G029 R02 Revised report to address TAF Audit's  |12023/3/23 Valid
comments.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

Standard(s) Section Description Test Result |Judgement| Remark
15.207 AC Power Line Conducted Emissions APPENDIX A Pass | -
igggg Radiated Emissions QEEEHB&E Pass | ----—--
15.407(b)

15.407(a) Bandwidth APPENDIX D Pass | -----
15.407(a) Output Power APPENDIX E Pass | ----—--
15.407(a) Power Spectral Density APPENDIX F Pass | ----—--
15.203 Antenna Requirement | ---ee- Pass | --—--
15.407(c) Automatically Discontinue Transmission | - Pass NOTE (3)
NOTE:

(1) "N/A” denotes test is not applicable in this Test Report.

(2) The report format version is TP.1.1.1.

(3) The EUT can detect the controlling signal of ACK message transmitting from remote device and verify
whether it shall resend or discontinue transmission.
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1.1 TEST FACILITY
The test facilities used to collect the test data in this report:

No. 72, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
The test sites and facilities are covered under FCC RN: 674415 and DN: TW0659.
CO06 CB21 O cB22

No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan
The test sites and facilities are covered under FCC RN: 674415 and DN: TW0659.
0 Co05 0 CB08 O CB11 0 CB15 [0 CB16

SR11 0 SRO05
1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The BTL
measurement uncertainty is less than the CISPR 16-4-2 Ucispr requirement.

A. AC power line conducted emissions test:
Test Site Method Measurement Frequency Range U (dB)
C06 CISPR 150 kHz ~ 30MHz 3.44

B. Radiated emissions test :

Test Site Measurement Frequency U,(dB)
Range

0.03 GHz ~ 0.2 GHz 4.17

0.2 GHz ~1 GHz 4.72

1 GHz ~ 6 GHz 5.21

cB21 6 GHz ~ 18 GHz 5.51

18 GHz ~ 26 GHz 3.69

26 GHz ~ 40 GHz 4.23

C. Conducted test :

Test Item U,(dB)
Occupied Bandwidth 0.5332
Output power 0.3669
Power Spectral Density 0.6590
Conducted Spurious emissions 0.5416
Conducted Band edges 0.5335
Frequency Stability 0.5333

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.
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1.3 TEST ENVIRONMENT CONDITIONS

Test ltem Environment Condition Test Voltage Tested by
AC Power Line Conducted Emissions 21 °C, 58 % AC 120 V Paul Shen
Radiated emissions below 1 GHz 23 °C, 59 % AC 120V Jay Tien
Radiated emissions above 1 GHz 23~25°C,59~62 % AC 120V Jay Tien,
Mark Wang
Bandwidth 24.5 °C, 48 % AC 120 V Angela Wang
Output Power 24.5°C, 48 % AC 120 V Angela Wang
Power Spectral Density 24.5°C, 48 % AC 120V Angela Wang

1.4 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

UNII-1
Test Software N/A

Mode 5180 MHz 5200 MHz 5240 MHz Data Rate
IEEE 802.11a 13.5 135 13.5 6 Mbps
IEEE 802.11n (HT20) 13.5 135 135 MCS 8
IEEE 802.11ac (VHT20) 13.5 135 135 MCS 0
IEEE 802.11ax (HE20) 12 12 12 MCS 0

Mode 5190 MHz 5230 MHz Data Rate
IEEE 802.11n (HT40) 12 16.5 MCS 8
IEEE 802.11ac (VHT40) 12 16.5 MCS 0
IEEE 802.11ax (HE40) 14 14 MCS 0

Mode 5210 MHz Data Rate
IEEE 802.11ac (VHT80) 8.5 MCS 0
IEEE 802.11ax (HES0) 10 MCS 0

UNII-2A
Test Software N/A

Mode 5260 MHz 5300 MHz 5320 MHz Data Rate
IEEE 802.11a 14.5 145 14.5 6 Mbps
IEEE 802.11n (HT20) 14.5 145 135 MCS 8
IEEE 802.11ac (VHT20) 14.5 145 13.5 MCS 0
IEEE 802.11ax (HE20) 13 125 12.5 MCS 0

Mode 5270 MHz 5310 MHz Data Rate
IEEE 802.11n (HT40) 16 10.5 MCS 8
IEEE 802.11ac (VHT40) 16 10.5 MCS 0
IEEE 802.11ax (HE40) 14.5 12 MCS 0

Mode 5290 MHz Data Rate
IEEE 802.11ac (VHT80) 9 MCS 0
IEEE 802.11ax (HE80) 10 MCS 0
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UNII-2C
Test Software N/A

Mode 5500 MHz 5580 MHz 5700 MHz Data Rate
IEEE 802.11a 13 14.5 13 6 Mbps
IEEE 802.11n (HT20) 13 14.5 13 MCS 8
IEEE 802.11ac (VHT20) 13 14.5 13 MCS 0
IEEE 802.11ax (HE20) 13 13 13 MCS 0

Mode 5510 MHz 5550 MHz 5670 MHz Data Rate
IEEE 802.11n (HT40) 13 16 16 MCS 8
IEEE 802.11ac (VHT40) 13 16 16 MCS 0
IEEE 802.11ax (HE40) 135 15 10 MCS 0

Mode 5530 MHz 5610 MHz Data Rate
IEEE 802.11ac (VHT80) 8.5 17 MCS 0
IEEE 802.11ax (HE80) 9.5 15.5 MCS 0

UNII-3
Test Software N/A

Mode 5745 MHz 5785 MHz 5825 MHz Data Rate
IEEE 802.11a 16 16 16 6 Mbps
IEEE 802.11n (HT20) 16 16 16 MCS 8
IEEE 802.11ac (VHT20) 16 16 16 MCS 0
IEEE 802.11ax (HE20) 15 15 15 MCS 0

Mode 5755 MHz 5795 MHz Data Rate
IEEE 802.11n (HT40) 16 16 MCS 8
IEEE 802.11ac (VHT40) 16 16 MCS 0
IEEE 802.11ax (HE40) 15 15 MCS 0

Mode 5775 MHz Data Rate
IEEE 802.11ac (VHT80) 17 MCS 0
IEEE 802.11ax (HE80) 155 MCS 0
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1.5 DUTY CYCLE
If duty cycle is =2 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.
Remark Delta 1 Delta 2 On Time/Period | 10 log(1/Duty Cycle)
Mode ON Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
IEEE 802.11a 1.390 1 1.390 1.440 96.53% 0.15
IEEE 802.11n (HT20) 0.678 1 0.678 0.838 80.91% 0.92
IEEE 802.11n (HT40) 0.354 1 0.354 0.514 68.87% 1.62
IEEE 802.11ac (VHT20) 0.690 1 0.690 0.730 94.52% 0.24
IEEE 802.11ac (VHT40) 0.358 1 0.358 0.518 69.11% 1.60
IEEE 802.11ac (VHT80) 0.193 1 0.193 0.350 55.14% 2.59
IEEE 802.11ax (HE20) 0.550 1 0.550 0.590 93.22% 0.30
IEEE 802.11ax (HE40) 0.305 1 0.305 0.466 65.45% 1.84
IEEE 802.11ax (HE80) 0.179 1 0.179 0.336 53.27% 2.73
IEEE 802.11a IEEE 802.11n (HT20)
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2.1 DESCRIPTION OF EUT

2 GENERAL INFORMATION

Equipment Mobile Phone
Model Name RMX3686
Brand Name realme

Model Difference N/A

Power Source

#1 DC voltage supplied from AC/DC Adapter.
#2 Supplied from Li-ion battery.
#3 Supplied from USB port.

Power Rating

#1
For VCB7CAUH:
1. I/P: 100-130V~ 50/60Hz 1.8A

O/P: 5V === 2Aor 5-11V === 5A(MAX)
I/P: 200-240V~ 50/60Hz 1.8A

O/P: 5V === 2A or 5-11V === 6.1A(MAX)

For VCB8JAUH:
1. [I/P: 100-130V~ 50/60Hz 2.0A

O/P: 5V === 2A0r 5.0-11.0V === 6.1A MAX (67W MAX)
2. 1/P: 200-240V~ 50/60Hz 2.0A

O/P: 5V === 2A 0r 5.0-11.0V === 7.3A MAX (80W MAX)
#2 DC 3.87V, 4890mAh/18.92Wh (Min)

#3 DC 5V

Products Covered

2 * Adapter:

(1) vCB7CAUH

(2) VCB8JAUH
1 * Li-ion battery: realme / BLP951
1 * TYPE-C Cable

Operation Band

UNII-1: 5150 MHz to 5250 MHz
UNII-2A: 5250 MHz to 5350 MHz
UNII-2C: 5470 MHz to 5725 MHz
UNII-3: 5725 MHz to 5850 MHz

Operation Frequency

UNII-1: 5180 MHz to 5240 MHz
UNII-2A: 5260 MHz to 5320 MHz
UNII-2C: 5500 MHz to 5700 MHz
UNII-3: 5745 MHz to 5825 MHz

Modulation Technology

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax: OFDMA

Transfer Rate

802.11a: 54/48/36/24/18/12/9/6 Mbps
802.11n: Up to 150 Mbps
802.11ac: Up to 433.3 Mbps

Output Power Max.
for UNII-1

|EEE 802.11a: 26.49 dBm (0.4457 W)

IEEE 802.11n (HT20): 25.70 dBm (0.3715 W)
IEEE 802.11n (HT40): 27.95 dBm (0.6237 W)
|EEE 802.11ac (VHT20): 25.90 dBm (0.3890 W)
|EEE 802.11ac (VHT40): 27.95 dBm (0.6237 W)
|EEE 802.11ac (VHT80): 22.14 dBm (0.1637 W)
|EEE 802.11ax (HE20): 26.34 dBm (0.4305 W)
|EEE 802.11ax (HE40): 26.82 dBm (0.4808 W)
|EEE 802.11ax (HE80): 22.38 dBm (0.1730 W)
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IEEE 802.11a: 27.26 dBm (0.5321 W)

IEEE 802.11n (HT20): 26.14 dBm (0.4111 W)
IEEE 802.11n (HT40): 27.27 dBm (0.5333 W)
IEEE 802.11ac (VHT20): 26.80 dBm (0.4786 W)
IEEE 802.11ac (VHT40): 26.08 dBm (0.4055 W)
IEEE 802.11ac (VHT80): 21.99 dBm (0.1581 W)
IEEE 802.11ax (HE20): 26.28 dBm (0.4246 W)
IEEE 802.11ax (HE40): 26.86 dBm (0.4853 W)
IEEE 802.11ax (HE80): 22.20 dBm (0.1660 W)
IEEE 802.11a: 26.87 dBm (0.4864 W)

IEEE 802.11n (HT20): 26.15 dBm (0.4121 W)
IEEE 802.11n (HT40): 25.75 dBm (0.3758 W)
IEEE 802.11ac (VHT20): 26.74 dBm (0.4721 W)
IEEE 802.11ac (VHT40): 25.71 dBm (0.3724 W)
IEEE 802.11ac (VHT80): 26.99 dBm (0.5000 W)
IEEE 802.11ax (HE20): 26.56 dBm (0.4529 W)
IEEE 802.11ax (HE40): 26.38 dBm (0.4345 W)
IEEE 802.11ax (HE80): 27.07 dBm (0.5093 W)
IEEE 802.11a: 26.94 dBm (0.4943 W)

IEEE 802.11n (HT20): 26.45 dBm (0.4416 W)
IEEE 802.11n (HT40): 25.70 dBm (0.3715 W)
IEEE 802.11ac (VHT20): 26.44 dBm (0.4406 W)
IEEE 802.11ac (VHT40): 25.62 dBm (0.3648W)

Output Power Max.
for UNII-2A

Output Power Max.
for UNII-2C

Output Power Max.

91 BINT e IEEE 802.11ac (VHT80): 26.83 dBm (0.4819 W)
IEEE 802.11ax (HE20): 27.39 dBm (0.5483 W)
IEEE 802.11ax (HE40): 26.01 dBm (0.3990 W)
|IEEE 802.11ax (HE80): 26.98 dBm (0.4989 W)

Test Model RMX3686

Sample Status Engineering Sample

EUT Modification(s) N/A

NOTE:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.

(2) Channel List:

IEEE 802.11a
IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HES0)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

IEEE 802.11a

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HES0)

UNII-2A UNII-2A UNII-2A
Channel Fr?&tir;cy Channel Fr?&lﬁ?cy Channel Frt(a&t;g;cy
52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320
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IEEE 802.11a
IEEE 802.11n(HT20) IE'EEESSgZill;&(\';'Jﬁ)O) IEEE 802.11ac(VHTS0)
IEEE 802.11ac(VHT20) \EEE 805 11ax(HE40) IEEE 802.11ax(HE80)
|IEEE 802.11ax(HE20) '
UNII-2C UNII-2C UNII-2C
Channel Fr?&hezr;cy Channel Frt(a&llj_lezr;cy Channel Fr((el\(}Llj_'ezr;cy
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590
112 5560 126 5630
116 5580 134 5670
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
IEEE 802.11a

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HES0)

UNII-3 UNII-3 UNII-3
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MHz2)
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
(3) Table for Filed Antenna:
Ant. Brand Name Model Name Type Connector Frt(al\(le;'ezr)]cy Gain (dBi)
1 Ant 7 -1.5
realme IFA N/A 5150-5250
2 Ant 9 -3.9

Note:

1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters and
receivers (2T2R).
Directional gain=10*log{[10"(G1/20)+10™G2/20)+...+10~(Gn/20)]1"2/NANT}= 0.39 dBi < 6dBi

Ant. Brand Name Model Name Type Connector Fr((el\c;lllj_'ezr;cy Gain (dBi)
1 Ant 7 -1.7
realme IFA N/A 5250-5350
2 Ant 9 -1.7

Note:

1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters and
receivers (2T2R).
Directional gain=10*log{[10"(G1/20)+10"(G2/20)+...+10*(Gn/20)]"*2/NANT}= 1.31 dBi < 6dBi
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Frequency

Ant. Brand Name Model Name Type Connector (MH2) Gain (dBi)
1 Ant 7 -0.7
realme IFA N/A 5470-5725
2 Ant 9 -1.7
Note:

1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters and
receivers (2T2R).
Directional gain=10*log{[10"(G1/20)+10™(G2/20)+...+10*(Gn/20)]*2/NANT}= 1.82 dBi < 6dBi

Ant. Brand Name Model Name Type Connector Fr?&mir;cy Gain (dBi)
1 Ant7 -04
realme IFA N/A 5725-5850
2 Ant9 -2.2
Note:

1) The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitters and
receivers (2T2R).
Directional gain=10*log{[10"(G1/20)+10™G2/20)+...+10(Gn/20)]*2/NANT}= 1.50 dBi < 6dBi

(4) The above Antenna information are derived from the antenna data sheet provided by manufacturer and
for more detailed features description, please refer to the manufacturer's specifications, the laboratory
shall not be held responsible.
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2.2 TEST MODES

Test Items Test mode Channel Note
AC power line conducted emissions Normal/ldle - -
Transmitter Radiated Emissions
(below 1GH2) TX Mode_IEEE 802.11ac (VHT40) 38 -

TX Mode_IEEE 802.11a
TX Mode_I|EEE 802.11ac (VHT20)
TX Mode_I|EEE 802.11ax (HE20)
TX Mode_IEEE 802.11ac (VHT40) 38/46, 54/62 Bandedge
TX Mode_|EEE 802.11ax (HE40) |102/134, 151/159

36/48, 52/64
100/140, 149/165

TX Mode_IEEE 802.11ac (VHT80) 42,58
TX Mode_IEEE 802.11ax (HE80) 106/122, 155
Transmitter Radiated Emissions TX Mode IEEE 802.11a 36/40/48
(above 1GHz) - 52/60/64

TXM IEEE 802.11 VHT2
ode_IEEE 802.11ac (VHT20) | 50/116/140
TX Mode_IEEE 802.11ax (HE20) 149/157/165

TX Mode_IEEE 802.11ac (VHT40) 38/46/ .
54/62 Harmonic
TX Mode_IEEE 802.11ax (HE40) 102/110/134
151/159
TX Mode_IEEE 802.11ac (VHT80) 42,58
TX Mode_|IEEE 802.11ax (HE80) 106/122, 155
TX Mode_IEEE 802.11a 36/40/48
52/60/64
TX Mode_IEEE 802.11ac (VHT20
oTe ac ( ) | 1001116/140
TX Mode_IEEE 802.11ax (HE20) 149/157/165
Bandwidth & TX Mode_IEEE 802.11ac (VHT40) 38/46
Power Spectral Density 54/62 i
TX Mode_IEEE 802.11ax (HE40) 102/110/134
151/159
TX Mode_IEEE 802.11ac (VHT80) 42,58
TX Mode_IEEE 802.11ax (HE80) 106/122, 155
TX Mode_IEEE 802.11a 36/40/48
TX Mode_IEEE 802.11n (HT20) 52/60/64

TX Mode_|EEE 802.11ac (VHT20) | 100/116/140

TX Mode_IEEE 802.11ax (HE20) | L149/157/165
Output Power TX Mode_|IEEE 802.11n (HT40) 38/46/ -
54/62
TX Mode_IEEE 802.11ac (VHT40) | =% o)
TX Mode_IEEE 802.11ax (HE40) 151/159
TX Mode_IEEE 802.11ac (VHT80) 42,58

TX Mode_|IEEE 802.11ax (HES0) 106/122, 155

NOTE:

(1) For radiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst case
(Vertical) is recorded.

(2) The measurements for Output Power are tested, the worst case are IEEE 802.11a mode,
IEEE 802.11ac(VHT20) mode, IEEE 802.11ac(VHT40) mode, IEEE 802.11ac(VHT80) mode,
IEEE 802.11ax(HE20) mode, IEEE 802.11ax(HE40) mode and IEEE 802.11ax(HE80) mode, only the
worst cases are documented for other test items.

(3) For AC power line conducted emissions and radiated emissions below 1 GHz test, all adapters had been
pre-tested and in this report only recorded the worst adapter (Model: VCB8JAUH).
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AC power line conducted emissions

2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.

ADP
(A)

EUT

Radiated Emissions

EUT

ADP (A)

AC 120V
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2.4 SUPPORT UNITS

Iltem Equipment Brand Model No. Series No. Remarks

A ADP SUPERVOOC VCB7CAUH N/A Supplied by test requester.
Item Shielded Ferrite Core Length Cable Type Remarks

1 N/A N/A im USBéc;g}épe C Supplied by test requester.
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3 ACPOWER LINE CONDUCTED EMISSIONS TEST

3.1 LIMIT
Frequency Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56 46
5.0 - 30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
38.22 + 3.45 = 41.67
Measurement Value Limit Value Margin Level
41.67 - 60 = -18.33
The following table is the setting of the receiver.
Receiver Parameter Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 m above the horizontal ground plane with the EUT being connected to the power
mains through a line impedance stabilization network (LISN).
All other support equipment were powered from an additional LISN(s).
The LISN provides 50 Ohm/50uH of impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle to keep the cable above 40 cm.

c. Excess I/O cables that are not connected to a peripheral shall be bundled in the center.
The end of the cable will be terminated, using the correct terminating impedance.
The overall length shall not exceed 1 m.

d. The LISN is spaced at least 80 cm from the nearest part of the EUT chassis.

e. For the actual test configuration, please refer to the related Item - EUT TEST PHOTO.

NOTE:

(1) Inthe results, each reading is marked as Peak, QP or AVG per the detector used.
BW=9 kHz (6 dB Bandwidth)

(2) All readings are Peak unless otherwise stated QP or AVG in column of Note. Both the QP and the AVG
readings must be less than the limit for compliance.

3.3 DEVIATION FROM TEST STANDARD

No deviation.
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3.4 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

L Horizontal Reference Ground Plane

3.5 TEST RESULT

Please refer to the APPENDIX A.
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41 LIMIT

has to be followed.

4 RADIATED EMISSIONS TEST

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table below

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)

0.009~0.490 2400/F(KHz) 300

0.490~1.705 24000/F(KHz) 30

1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequency EIRP Limit Equivalent Field Strength at 3m
(MHZz) (dBm) (dBuv/m)
5150-5250 -27 68.3
5250-5350 -27 68.3
5470-5725 -27 68.3
-27 (NOTE 2) 68.3
10 (NOTE 2) 105.3
5725-5850 15.6 (NOTE 2) 110.9
27 (NOTE 2) 122.3

NOTE:

E =
3

Calculation example:

uV/m, where P is the eirp (Watts)

(2) According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing linearly to
a level of 27 dBm/MHz at the band edge.

(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
10000004/ 30P

Reading Level Correct Factor Measurement Value
36.23 -11.97 = 24.26
Measurement Value Limit Value Margin Level
24.26 40 = -15.74

Project No.: 2208G029

Page 21 of 332

Report Version: R02




y
3 L L Report No.: BTL-FCCP-9-2208G029

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Spectrum Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with maximum
hold mode when the test frequency is above 1GHz.

f.  The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. Allreadings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak reading
compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed to
meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

i. For the actual test configuration, please refer to the related Item — EUT TEST PHOTO.

4.3 DEVIATION FROM TEST STANDARD

No deviation.
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4.4 TEST SETUP

30 MHz to 1 GHz

A

1-4m
< >

3m v

s 1
[ eur |
X T 1] 1m
0.8m

Ground Plane

Receiver |4 amp.

Above 1 GHz

1-4m

Ground Plane
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4.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
4.6 TEST RESULT - BELOW 30 MHZ

There were no emissions found below 30 MHz within 20 dB of the limit.
4.7 TEST RESULT - 30 MHZ TO 1 GHZ

Please refer to the APPENDIX B.

4.8 TEST RESULT — ABOVE 1 GHZ

Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5 BANDWIDTH TEST

5.1 LIMIT
FCC Partl5, Subpart E (15.407)
Section Test Item Frequ(el\r)layzg? ange
5150-5250
15.407(a) 26 dB Bandwidth gi?gg?gg
Minimum 500 kHz 6 dB Bandwidth 5725-5850

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 26 dB Bandwidth
RBW 300 kHz(_BandWidth 20 MHz)
1 MHz(Bandwidth 40 MHz and 80 MHz)
VBW 1 MHz(I_3andWidth 20 MHz)
3 MHz(Bandwidth 40 MHz and 80 MHZz)
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 DEVIATION FROM TEST STANDARD

No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULT

Please refer to the APPENDIX D.
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6 OUTPUT POWER TEST

6.1 LIMIT

FCC Partl5, Subpart E (15.407)
Section Test ltem Limit

Fixed:1 Watt (30 dBm)
Mobile and portable: 250 mW (24 dBm)

250 mW or 11 dBm + 10 log B, where B is 5250-5350

Frequency Range
(MH2z)

5150-5250

15.407(a) Maximum Output Power the 26 dB emission bandwidth in
megahertz 5470-5725
1 Watt (30dBm) 5725-5850

Note: The maximum e.i.r.p at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW(21 dBm).

6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b. The maximum peak conducted output power was performed in accordance with method of clause E. 3. a)
FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
a)Method PM (Measurement using an RF average power meter):
(i) Measurements may be performed using a wideband RF power meter with a thermocouple detector or
equivalent if all of the following conditions are satisfied
The EUT is configured to transmit continuously or to transmit with a constant duty cycle.
At all times when the EUT is transmitting, it must be transmitting at its maximum power control level.
The integration period of the power meter exceeds the repetition period of the transmitted signal by at
least a factor of five.
(ii) If the transmitter does not transmit continuously, measure the duty cycle, x, of the transmitter output
signal as described in II.B.
(iii) Measure the average power of the transmitter. This measurement is an average over both the on and
off periods of the transmitter.
(iv) Adjust the measurement in dBm by adding 10 log (1/x) where x is the duty cycle (e.g., 10 log (1/0.25)
if the duty cycle is 25%).

6.3 DEVIATION FROM TEST STANDARD
No deviation.

6.4 TEST SETUP

EUT Power Sensor Power Meter

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX E.
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7 POWER SPECTRAL DENSITY

7.1 LIMIT
FCC Partl5, Subpart E (15.407)
. - Frequency Range
Section Test Item Limit (MH2)
Other than Mobile and portable:

17 dBm/MHz
Mobile and portable: 5150-5250

15.407(a) Power Spectral Density 11 dBm/MHz
5250-5350
11 dBm/MHz 54705725
30 dBm/500 kHz 5725-5850

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Attenuation Auto
Encompass the entire emissions bandwidth (EBW) of
Span Frequency '
the signal
RBW =1 MHz
VBW 2 3 MHz
Detector RMS
Trace Max Hold
Sweep Time Auto
7.3 DEVIATION FROM TEST STANDARD
No deviation.
7.4 TEST SETUP
EUT SPECTRUM
ANALYZER

7.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
7.6 TEST RESULT

Please refer to the APPENDIX F.
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8 LIST OF MEASURING EQUIPMENTS
AC Power Line Conducted Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
TWO-LINE
1 V-NETWORK R&S ENV216 101497 2022/5/13 2023/5/12
EMCCFD300-BM
2 Test Cable EMCI -BMR-9000 170501 2022/8/3 2023/8/2
3 EMI Test R&S ESR3 102950 2022/4/12 | 2023/4/11
Receiver
Measurement EZ_EMC
4 Software EZ (Version N/A N/A N/A
NB-03A1-01)
Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Preamplifier EMCI EMC330N 980850 2022/9/19 2023/9/18
2 Preamplifier EMCI EMC118A45SE 980819 2022/3/8 2023/3/7
3 Preamplifier EMCI EMC184045SE 980512 2022/4/6 2023/4/5
4 Preamplifier EMCI EMC001340 980555 2022/4/6 2023/4/5
5 Test Cable EMCI EMCl%'OSOM‘SM' 220319 2022/3/15 | 2023/3/14
6 Test Cable EMCI EMClgngOM‘SM' 220322 2022/3/15 | 2023/3/14
7 | TestcCable EMCI EMCl%bSOM'SM' 220324 2022/3115 | 2023/3/14
8 E:r’?af;'ggf" keysight N9O20A MY57120120 | 2022/3/7 | 2023/3/6
9 Loop Ant Electro-Metrics | EMCI-LPA600 274 2022/6/16 2023/6/15
10 Horn Antenna RFSPIN DRH18-E 211202A18EN 2022/5/18 2023/5/17
11 Horn Ant Schwarzbeck BBHA 9170D 1136 2022/5/18 2023/5/17
12 L/i’r?{:r;f]‘;” Schwarzbeck VULB9168 1369 2022/5/20 | 2023/5/19
13 | 6dB Attenuator EMCI EMCI-N-6-06 AT-N0625 2022/5/20 2023/5/19
Measurement EZ_EMC
14 Software EZ (Version N/A N/A N/A
NB-03A1-01)
Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP38 101139 2022/3/2 | 2023/3/1
Analyzer
Output Power
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Power Meter Anritsu ML2495A 1128008 2022/6/1 2023/5/31
2 Power Sensor Anritsu MA2411B 1126001 2022/6/1 2023/5/31
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Power Spectral Density
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP38 101139 2022/3/2 | 2023/3/1
Analyzer

Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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9 EUT TEST PHOTO
Please refer to document Appendix No.: TP-2208G029-FCCP-2 (APPENDIX-TEST PHOTOS).
10 EUT PHOTOS

Please refer to document Appendix No.: EP-2208G029-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A AC POWER LINE CONDUCTED EMISSIONS
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode Normal Tested Date 2022/10/21
Test Frequency |- Phase Line
800  dBuv
70
(Hi}
\ |
50
\ |
]
40 ¥
b1 9
X X
7 10
a0 ¥ X 1
®
5 8 12
® b
20 3 X
x [
10 4 X
¥
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.4447 29.55 9.69 39.24 69T 1773 QP
2 " 0.4447 24 .44 9.69 3413 46.97 -1284 AVG
3 0.5392 5.80 9.69 15.49 56.00 4051 QP
4 0.5392 -328 9.69 6.41 46.00 -3959 AVG
5 1.2458 11.18 9.71 20.89 600 3511 QP
5] 1.2458 1.24 9.71 10.95 46.00 -3505 AVG
7 4 6433 18.82 9.81 2863 K6.00 2737 QP
8 4 6433 11.40 9.81 21.21 46.00 -2479 AVG
9 7.9148 24 11 9.86 3397 60.00 -26.03 QP
10 7.9148 18.77 9.86 2863 D00 2137 AVG
11 13.0403 15.56 9.89 2545 60.00 -3455 QP
12 13.0403 10.36 9.89 20.25 50,00 2975 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode Normal Tested Date 2022/10/21
Test Frequency |- Phase Neutral
800  dBuv
70
G0
\ |
50
\ |
40 1
* 3
5 7 ¥ L
an 7 ¥ % 10 *®
v ® 12
3 [ A
X & W
20 A
4
=
10
0.0
0.150 05 [MHz] 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 * 0.4425 2764 969 3733 5701 -1968 QP
2 0.4425 16.67 9.69 26.36 4701 2065 AVG
3 0.7215 12.56 969 2225 5600 -3375 QP
4 0.7215 408 969 13.77 46.00 -3223 AVG
5 1.7160 20.08 973 29.81 5600 -2619 QP
5] 1.7160 11.12 973 20.85 46.00 -2515 AVG
i 4 6658 19.35 9.82 2917 56.00 -26.83 QP
a8 4 6658 11.59 9.82 21.41 46.00 2459 AVG
9 7.9890 2284 987 32.71 6000 -2729 QP
10 7.9890 17.55 9.87 27.42 5000 -2258 AVG
11 13.0358 20.61 993 3054 6000 -2946 QP
12 13.0358 15.14 9.93 2507 5000 -2493 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode Idle Tested Date 2022/10/21
Test Frequency |- Phase Line
200 dBuv
70
G0 \
|
50
\ |
1
40 o
2 7 -
L b
20 Xy ¥ X 10
a w 11
=
6 b 12
20 1 ® ¥
b4
10
0.0
0.150 05 [MHz) 5 20.000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.4335 2953 9.69 3922 K719 1797 QP
2 " 0.4335 21.12 9.69 30.81 4719 1638 AVG
3 0.5977 19.70 9.69 29.39 56.00 -268B81 QP
4 0.5977 593 9.69 1562 46.00 -3038 AVG
5 1.6823 20.08 9.74 29.82 56.00 -26.18 QP
5] 1.6823 10.07 9.74 19.81 46.00 -26.19 AVG
7 4 8728 20.78 9.83 30.61 56.00 -253% QP
a8 4 8728 13.69 9.83 23.52 46.00 2243 AVG
9 7.6785 23.09 9.85 32.94 60.00 -27.06 QP
10 7.6785 17.40 9.85 27.25 5000 2275 AVG
11 12.8760 15.37 9.90 2527 6000 -3473 QP
12 12.8760 9.71 9.90 19.61 50.00 -30.3% AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode Idle Tested Date 2022/10/21
Test Frequency |- Phase Neutral
200  dBu¥
70l
60
\ |
50
\ |
s
40 L
5 ]
3 b 7 1 ;(]
an ® X 10 12
2 6 X
A % 2
20 ; ®
10
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuVv dB dBuv dBuv dB Detector Comment
1= 04110 2851 9.69 3820 5763 -1943 QP
2 0.4110 13.38 9.69 2307 4763 -2456 AVG
3 0.8385 18.97 9.69 2866 56.00 -2734 QP
4 0.8385 8.78 9.69 1847  46.00 -2753 AVG
5 1.3133 2252 971 3223 5600 2377 QP
6 1.3133 12.97 9.71 2268 46.00 -2332 AVG
T 3.0953 19.30 977 29.07 56.00 -2693 QP
8 3.0953 11.25 977 2102 4600 -2498 AVG
9 8.0745 2232 987 3219 6000 -2781 QP
10 8.0745 16.68 987 2655 5000 -2345 AVG
11 13.0943 2075 993 30 68 6000 -2032 QP
12 13.0943 15.32 993 2525 5000 -2475 AVG
REMARKS:
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ
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Test Mode IEEE 802.11ac (VHT40) Test Date 2023/1/17
Test Frequency 5190MHz Polarization Vertical
Temp 23°C Hum. 59%
a0.0 dBuY /i
0
B0
50
40 ]—I
I l—l
i
b
1]
5
2 4 ¥
A x
» | g
10
[1N1]
30000 127.00 22400 22100 418.00 S15.00 61200 foa.oa HOe.00 100000 MH=z
Reading Correct Measure-
No. Mk Freq_ Level Factor ment Limit Qver
MHz dBuVv dB dBuVim dBu'/im dB Detector Comment
1 * 374690 50.14 -1217 3797 40.00 -2.03 aP
2 86.4863 35.29 -17.24 18.05 40.00 -21.95 peak
3 185.6203 34.61 -14.05 20.56 4350 -2294 peak
4 294 4866 3205 -11.54 20.51 46.00 -2549  peak
5 3649410 31.49 -9.88 21.61 46.00 -24.39 peak
6 7296610 35.16 -2.09 33.07 46.00 -1293 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2023/1/17
Test Frequency 5190MHz Polarization Horizontal
Temp 23°C Hum. 59%
a0.0 dBuY /i
0
B0
1]
A0 —I
I B
=
o 3
g 4 %
20
10
on
30,000 127.00 22400 222100 418.00 h1%.00 a12.00 Fo9.00 H06.00 100000 MHz
Reading Correct Measure-
No. Mk. Freq_ Level Factor ment Limit Qver
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 " 37 1457 40.84 1221 2863 40.00 -11.37 peak
2 90.2370 41.89 -17.51 24.38 4350 -19.12 peak
3 185.0060 41.00 -13.98 27.02 4350 -16.48 peak
4 2917707 3447 -11.56 22 .91 46.00 -23.09 peak
5 443 3170 31.52 -7.58 23.94 46.00 -2206 peak
6 729 6610 3553 -2.09 33.44 46.00 -1256 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5180MHz Polarization Vertical
Temp 23°C Hum. 59%

1200 dBu¥/m

120

110

100

a0

70

60

1

a0

2

S N

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

40 %

30

20

10.0

5020.000 5100.00 512000 5140.00  5160.00  5180.00  S200.00 522000 524000 5220.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBu'im dBu'/m dB Detector Comment

1 5129.147 54.19 1.36 5555 7400 -1845 peak

2 5129.147 41.88 1.36 43.24 5400 -1076 AVG

3 * 5180.000 101.81 1.39 103.20 6820 3500 peak Mo Limit
4 X 5180.000 92.66 1.39 94 .05 68.20 2585 AVG Mo Limit

REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%

1200 dBu¥/m

120

110

100

an

70

40

30

20

o
5.w

M-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

10-:140_000 5160.00 5180.00 5200.00 522000 5240.00 5260.00 528000  5300.00 5M0.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBuv dB dBuVim dBuvfm dB Detector Comment

1 5145933 5295 1.37 h4 32 7400 -1968 peak

2 5145933 41.23 1.37 42 60 5400 -1140 AVG

3 * 5240.000 108.38 1.40 109.78 6820 4158 peak Mo Limit

4 X 5240.000 99.58 1.40 10098 B88.20 32.78 AVG Mo Limit

REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5260MHz Polarization Vertical
Temp 23°C Hum. 59%

13000 dBu¥/m

120

110

100

a0

70

60

a0

40

30

20
10

it

W
4

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5160.000 5180.00 6200.00 5220.00 5240.00 5260.00 528000 530000 532000 5360.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuVim dB Detector Comment

1 * 5260.000 10947 1.41 110.88 68.20 4268 peak No Limit

2 X 5260000 100.28 1.41 10169 6820 3349 AVG No Limit

3 5357.853 51.51 1.44 52.95 7400 -21.05 peak

4 5357.853 4095 1.44 42.39 5400 -11.61 AVG
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5320MHz Polarization Vertical
Temp 23°C Hum. 59%

120.0 dBu¥/m

120

110

100

a0

a0

7o

40

30

20

10.0

o] RO R

5220.000 5240.00  5260.00  5280.00  S300.00 532000 534000  S3I60.00  5300.00 5420.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuV dB dBuVim dBu'im dB Detector Comment

1 * 5320.000 109.38 1.42 110.80 68.20 4260

peak Mo Limit

2 X 5320.000 100.86 1.42 102.28 68.20 34.08

AVG Mo Limit

3 5358.747 57.18 1.44 58.62 7400 -1538 peak

4 5358.747 4591 1.44 47.35 5400 -6.65

AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/15
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBuV/m
120
110 1
100
a0
o
7il | |
3
60 1
Ilﬁ-
L e iauaa
2
40 X
20
20
10.0
5400.000 5420.00 544000 5460.00  5490.00 5500.00 552000 5540.00  5560.00 5G00.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBuvim dBulim dB Detector Comment
1 5458.693 65.82 -8.33 57.49 74.00 -16.51 peak
2 5458.693 51.04 -8.33 42.71 5400 -11.29 AVG
3 5468840 6917 -8.33 60.84 6820 -7.36  peak
4 * 5500.000 116.82 -8.33 10849 7400 3449 peak Mo Limit
5 X 5500.000 107.01 -8.33 93 .68 7400 2468 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/15
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110 ;<
100
a0
g0
?u W |
3
(1]
50
40
30
20
10.0
5600000 5620.00 564000 SG60.00 S5G80.00 5700.00 5720.00 5740000 5760.00 5800.00 HH=z
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim  dBuVim dB Detector ~ Comment
1 * 5700.000 11549 -7.96 107.53 7400 3353 peak Mo limi
2 X 5700.000 10579 -7.96 9783 7400 2383 AVG No Limit
3 5725.560 68.39 -7.90 6049 6820 -7.71 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/15
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m

120

110

100

a0

FiLl

60

50

40

30

20

10.0

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5545000 550500 562500 566500 570500 574500 570500 582500 586500 594500 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuVim  dBuVW/m dB Detector  Comment
1 5552307 61.83 -8.24 5359 6820 -1461 peak
2 5688.853 62.13 -7.99 54.14 96.98 4284 peak
3 5718613 66.57 -7.92 5865 11041 -5176 peak
4 5725907 80.71 -7.90 7281 12220 -4939 peak
5 * 5745000 11627 -7.87 10840 12220 -1380 peak Mo Limit
6 5745000 107.89 -7.87 10002 12220 -2218 AVG Mo Limit
7 5853.040 60.44 -7.68 5276 11527 -6251 peak
8 5873.347 61.54 -7.64 5390 10566 -51.76 peak
9 5887960 61.62 -7.61 54 01 9558 4157 peak
10 5941187 60.60 -7.51 53.09 6820 -1511 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11a Test Date 2022/10/15
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%

12000  dBu¥/m

120

110

100

a0

a0

70

60

50

40

30

20
10.0

5625.000 5G65.00  G5705.00 574500 570500 582500 586500 590500 594500 6025.00 MHz
Reading Cormrect Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuvim  dBuVim dB Detector ~ Comment
1 5638.507 60.60 -8.08 5252 68.20 -1568 peak
2 5676.293 61.68 -7.99 53.69 8770 -3401 peak
3 5703.960 62.53 -7.95 5458 10631 -51.73 peak
4 5724 987 59.85 -792 5193 12217 -7024 peak
5 5825000 11515 -T72 10743 12220 -1477 peak Mo Limit
6 5825000 10476 -T72 9704 12220 -2516 AVG Mo Limit
7 5850.240 66.00 -7.68 5832 12165 -6333 peak
8 5854 333 6447 -7T.67 5680 11232 -5552 peak
9 5881493 62.94 -7.62 5532 100.38 4506 peak
10 * 6015.573 61.35 -7.31 54.04 68.20 -14.16 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5180MHz Polarization Vertical
Temp 23°C Hum. 59%

1200  dBu¥/m

120

110

100

3 b ol

an

1)

70 |
) Wmﬁmﬁmmmﬁ#ﬁ% 4 w
50 5

%

40

30

20

10,0
5080.000 510000 5120.00 5140.00 5160.00 5180.00 5200.00 5220.00 5240.00 5200.00 MH=z

Reading Correct Measure-

No. Mk.  Freqg. Level Factor ment Limit ~ Ower
MHz dBuv dB dBuVim  dBuWim dB Detector  Comment
1 5143.067 55.38 1.37 5675 7400 1725 peak
2 5143.067 4296 1.37 4433 5400 967 AVG
3 * 5180.000 10253 1.39 103.92 6820 3572 peak
4 X 5180.000 9224 1.39 9363 6820 2543 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%

1200 dBu¥/m

120

110

100

a0

i}

70

3w

40

30

20

1000

T e e N R

5140000 5160.00 519000 520000 522000 524000 526000 528000  5300.00 5M0.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuY dB dBuVim dBuVim dB Detector Comment
1 5146773 5255 1.37 53.92 7400 -20.08 peak
2 5146773 4158 1.37 42 95 5400 -1105 AVG
3 % 5240000 10711 1.40 108.51 68.20  40.31 peak Mo Limit
4 X 5240.000 97 .44 1.40 98.84 6820 3064 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5260MHz Polarization Vertical
Temp 23°C Hum. 59%

1200 dBuV/m

120

1o

2k

100
an
11}
70 | I
B0
MWM w

a0

4

]

40

30

20

100
5160.000 §180.00 520000 522000 5240.00  5260.00 520000 530000  5320.00 5360.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBuVim  dBuVim dB Detector ~ Comment
1 * 5260000 107.93 1.41 109.34 6820 4114 peak Mo Limit
2 X 5260.000 98.33 1.41 99.74 68.20 3154 AVG Mo Limit
3 5354.787 52.63 1.44 54.07 7400 -19.93 peak
4 5354.787 41.72 1.44 43.16 5400 -10.84 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5320MHz Polarization Vertical
Temp 23°C Hum. 59%

120.0 dBu¥/m

120

10

100

3

an

G0

i}

: |
- J Yo,
50 AL I W T
X

40

30

20
10,0

5220.000 5240.00 5260.00 5290.00 5300.00 5320.00 5340.00 5360.00  5390.00 5420.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBuVim dBuVim dB Detector Comment

1 * 5320.000 102.74 1.42 104.16 68.20 3596 peak  No Limit
2 X 5320.000 893.61 1.42 9503 6820 2683 AVG No Limit
3 5352.453 55.80 1.44 57.24 7400 -1676 peak
4 5352.453 4502 1.44 46.46 5400 754 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/15
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m

120

110

100

an

80

S

10

30

20

10,0

i | I
i %
50 Mutdnagitpeis i sl S

=

5400.000 542000 544000 5460.00 540000 5500.00 5520.00 5540.00  5560.00 5G00.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuVv dB dBuVvim  dBuVim dB Detector ~ Comment

1 5456.640 66.04 -8.33 57.11 7400 -16.29 peak

2 5456.640 54.08 -8.33 4575 5400 825 AVG

3 5469673 67.76 -8.33 5543 6820 877 peak

4 * 5500000 114.36 -8.33 106.03 7400 3203 peak Mo Limit

5 X 5500000 10432 -8.33 9599 7400 2199 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No

.. BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/15
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0  dBu¥/m
120
110 1
®
100
x
0
il
70 v i
60 3
]
40
30
20
10.0
5G00.000 5G20.00  S640.00 S660.00 568000 570000 572000 574000  57G0.00 5000.00 MHz
Reading Cormrect Measure-
No. Mk.  Freg.  Level Factor  ment Limit  Over
MHz dBu\ dB dBuVim dBuV/fm dB Detector Comment
1 * 5§700.000 114.00 -7.96 106.04 7400 3204 peak Mo Limit
2 X 5700.000 104.03 -7.96 96.07 74.00 2207 AVG Mo Limit
3 5726.867 67.05 -7.90 59.15 68.20 -9.05 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/17
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m

a0

70

60

a0

40

30

20

100

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5545000 550500 6626500 566500 570500 574500 570500 502500 506500 594500 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment
1 5612.987 61.46 -8.12 5334 6820 -1486 peak
2 5698.720 63.00 -7.96 5504 10426 4922 peak
3 5717.360 7165 -793 6372 11006 -4634 peak
4 5725893 8383 -790 7593 12220 4627 peak
5 * 5745000 11593 -7.87 108.06 12220 -14.14 peak No Limit
6 5745.000 105.98 -7.87 98.11 12220 -2409 AVG No Limit
7 £850.307 60.97 -7.68 5329 12150 6821 peak
8 5873.840 61.42 -7.64 5378 10552 5174 peak
9 £880.560 60.53 -7.62 5291 10107 -4B16 peak
10 5939.840 59.75 -7.51 52.24 68.20 -1596 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/17
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥V/m

120

110

100

an

70

60

a0

40

30

20

10.0

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5G625.000 566500 570500 574500 570500 502500 586500 590500 594500 6025.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 5649320 61.48 -8.05 5343 68.20 -1477 peak
2 5698.640 61.16 -7.96 5320 10420 -51.00 peak
3 5707.267 60.73 -7.95 5278 10724 5448 peak
4 5723707 61.80 -7.92 5388 11925 6537 peak
5 * 5825000 11532 -7.72 107680 12220 -1460 peak No Limit
6 5825000 10568 -1.72 9796 12220 -2424 AVG No Limit
T 5852.027 65.85 -7.68 5817 11758 -5941 peak
8 5856.173 64.30 -7.67 5663 11047 -5384 peak
9 5872.813 61.67 -7.64 5403 10581 -51.78 peak
10 5926.147 61.01 -7.53 5348 68.20 -1472 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26
Test Frequency 5180MHz Polarization Vertical
Temp 23°C Hum. 59%
1300  dBu¥im
120
110 3
100 4
b
]
80
70
60
50
40
30
20
10.0
5000.000 5100.00 512000 514000 516000 518000 520000 522000 524000 5200.00 WHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuVv dB dBuim dBu'Vim dB Detector Comment
1 5134.927 5522 1.37 56.59 7400 -1741 peak
2 5134 927 41.97 1.37 4334 5400 -1066 AVG
3 * 5180000 106.36 1.39 107.75 6820 3955 peak Mo Limit
4 X 5180.000 9535 1.39 96.74 68.20 2854 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029

Page 56 of 332

Report Version: R02




3L

Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26
Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%

1200 dBu¥/m

120
110
100
a0

[

40

30

20

) Ww

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

1“-5“140.000 5160.00  5190.00  5200.00 522000 S240.00  5260.00  S200.00  S5300.00 SM0.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBu'im dBuW/m dB Detector Comment

1 5144 .893 53.49 1.37 54.86 7400 -1914 peak

2 5144 893 41.74 1.37 43.11 5400 -1089% AVG

3 * 5240000 10852 1.40 10992 6820 4172 peak Mo Limit

4 X 5240000 96.24 1.40 97 .64 6820 2944 AVG Mo Limit

REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5260MHz Polarization Vertical
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110 1
100
X
a0
ili}
70 } l
1]
a0
4
a0 b
30
20
10.0
5160.000 5190.00 5200.00 5220.00 5240.00 5260.00 5290.00 5300.00 5320.00 5260.00 MH=z

Reading Correct Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv B dBuvim  dBuv/m  dB  Detector  Comment
1 * 5260.000 114 .91 -8.32 10659 6820 3839 peak Mo Limit
2 X 5260.000 10517 -8.32 96.85 68.20 28685 AVG Mo Limit
3 5357.660 60.09 -8.33 51.76 7400 -2224 peak
4 5357.660 48.64 -8.33 40.31 5400 -1389 AVG
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5320MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBu¥/m
120
110 i
100 2
X
a
80
. )|
60 ka
3
50
4
40 b
30
20
10.0
5220.000 5240.00 5260.00 5280.00  5300.00  5320.00  5340.00  5360.00  5380.00 5420.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuVv dB dBu'Vim dBuVim dbB Detector Comment
1 * 5320.000 113.45 -8.33 105.12 6820 36.92 peak Mo Limit
2 X 5320.000 10353 -8.33 95.20 68.20 27.00 AVG Mo Limit
3 5385980 61.27 -8.32 52.95 7400 -2105 peak
4 5385980 4962 -8.32 41.30 5400 1270 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBu¥/m
120
110 3

5
100 ¥
90
8o

'}
70 | | v
(1] ] 3
50
2
a0 b
30
20
10.0
5400.000 5420.00 5440.00 S460.00 5480.00 5500.00 5520.00 5540.00 5560.00 5600.00 MHz

Reading Correct Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv B dBuVim  dBuVim Detector  Comment
1 5442 173 61.35 -8.33 53.02 7400 -2098 peak
2 5442 173 50.35 -8.33 4202 5400 -11.98 AVG
3 5469.787 63.19 -8.33 54 86 6820 -1334 peak
4 * 5500.000 117.32 -8.33 10899 7400 3499 peak Mo Limit
5 X 5500.000 105.66 -8.33 97.33 7400 2333 AVG Mo Limit
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBuV/m
120
110 1
100 2
¥
a0
80
|
m W I
60
3
50
40
30
20
10.0
5600.000 5G20.00 5G40.00 G5660.00 5600.00 570000 572000 5740.00  5760.00 5200.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu dB dBuVim dBuv/m dB Detector Comment

1 * 5700.000 114.56 -7.96 106.60 7400 3260 peak Mo Limit
2 X 5700.000 103.46 -7.96 95.50 7400 2150 AVG No Limit
3 5775.633 62.30 -7.81 5449 6820 -1371 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBuV/m

a0

70

60

50

40

30

20

10.0
5545 000 5585.00 562500 566500 5705.00 5745.00 5785.00 582500 5865.00 594500 MH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factar ment Limit  Over

MHz dBuv dB dBuvim dBuvim dB Detector Comment
5604.253 6217 -8.13 54.04 68.20 -14.16 peak
5679.427 63.55 -8.00 55.585 90.02 -3447 peak
5717.747 68.76 -1.93 60.83 11017 -4934 peak
5722.027 71.61 -1.92 63.69 11542 -5173 peak
5745.000 117.05 -1.87 109.18 12220 -13.02 peak Mo Limit
5745000 105.02 -1.87 9715 12220 -2505 AVG Mo Limit
5851.040 60.62 -7.68 5294 11983 -66.89 peak
5864.733 61.72 -1.65 5407 108.07 -54.00 peak
5881.640 61.84 -1.62 5422 10027 -46.05 peak
5934 .560 60.95 -7.52 53.43 68.20 -1477 peak

W) @ ~N| @ | | oW M| =
E ]

—
=

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/18
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBuV/m
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110

100
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60
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40
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20

1000

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5625.000 5G665.00  S705.00 574500 579500 582500 506500 590500 594500 6025.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 5629893 60.59 -8.09 5250 68.20 -1570 peak
2 5671.253 62.10 -8.01 5409 8397 -2988 peak
3 5702.600 61.70 -7.96 5374 10593 -5219 peak
4 5723.387 60.72 -71.92 5280 11852 -6572 peak
L] 5825000 11377 172 106.05 12220 -16.15 peak No Limit
6 5825000 103.50 7172 9578 12220 -2642 AVG Mo Limit
T 5853.667 64.99 -1.67 57.32 11384 -5652 peak
8 5873.000 60.99 -7.64 5335 10576 -5241 peak
9 5913.267 61.65 -7.56 54.09 76.85 -2276 peak
10 * 5973.640 61.66 -7.46 5420 68.20 -14.00 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5190MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
3
100
a0 >
80
70 ; [
60 1
IJ‘.Z
L EoT T T BT I LLi
6
40 ®
30
20
10.0
4990000 5030.00 5070.00 5110.00 515000 5190.00 523000 527000  5310.00 5390.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuY dB dBuVim dBu'/fm db Detector Comment
1 5147960 66.45 -8.33 58.12 7400 -1588 peak
2 5147960 56.30 -8.33 4797 5400 803 AVG
3 * 5190000 10863 -8.33 10030 6820 3210 peak No Limit
4 X 5190.000 98.71 -8.33 90.38 6820 2218 AVG No Limit
] 5350.467 6027 -8.33 51.94 7400 -2206 peak
G 5350.467 4832 -8.33 3999 5400 -1401 AVG

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/26
Test Frequency 5230MHz Polarization Vertical
Temp 23°C Hum. 59%

1300 dBu¥/m

120
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|
60 ] r
50 7
X

xn(

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5030.000 5070.00 511000 5150.00 519000 523000 5270.00 531000  5350.00 5430.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBu dB dBu'im dBu'Vim dB Detector Comment
1 5146.067 54 53 1.37 55.80 7400 -1810 peak
2 5146.067 42 45 1.37 43.82 5400 -1018 AVG
3 * 5230000 10394 1.40 10534 6820 3714 peak Mo Limit
4 X 5230.000 9549 1.40 96.89 6820 2869 AVG Mo Limit
5 5411.800 5284 1.46 54.30 7400 -1970 peak
6 5411.800 41.30 1.46 4276 5400 -1124 AVG
REMARKS:
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/17
Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBu¥/m

120

110 3

100

a0

Lili]

70

. F. | L
i
60
) 3 ;
50 W WWW
W .4

40

30

20

10-;]?“_““] 511000 5150.00 5190.00 5230.00 §270.00 531000 535000  5390.00 5470.00 MHz
Reading Cormrect Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBu\im dB Detector Comment
1 5107.160 62.17 -8.32 53.85 7400 -2015 peak
2 5107.160 50.71 -8.32 42.39 5400 -1181 AVG
3 * 5270000 115.06 -8.33 106.73 6820 3853 peak No Limit
4 X 5270.000 106.12 -8.33 97.79 6820 2959 AVG No Limit
5 5364.773 62.49 -8.33 5416 7400 -1984 peak
6 5364.773 5204 -8.33 43.71 5400 -1029 AVG
7 5469.720 60.76 -8.33 52.43 68.20 1577 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBuV/m
120
110
100 3
90 W
80
70 l |
60 2
S E—
50 6
X
2
40 W
a0
20
10.0
5110.000 5150.00 5130.00 5230.00 527000 531 0L0O 5350000 5390.00 510,00 MH=

Reading Comrect Measure-

No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuVvim dBuvim dB Detector
1 5136.880 5992 -8.32 51.60 7400 -2240 peak
2 5136.880 4828 -8.32 39.96 5400 -1404 AVG
3 * 5310.000 10711 -8.32 98.79 68.20 3059 peak Mo Limit
4 X 5310.000 96.50 -8.32 88.18 68.20 1998 AVG Mo Limit
L] 5352.853 67.71 -8.32 59.39 7400 -1461 peak
6 5352853 5567 -8.32 47.35 54 .00 -6.65 AVG
T 5465.880 5892 -8.33 50.59 68.20 -1761 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
A4
100
5
a i
80
|
70
60
50
40
30
20
10,0
§310.000 5350.00  5390.00  5430.00 5470.00 551000  §550.00  5590.00  S630.00 5710.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBul dB dBu'im dBuVim dB Detector Comment
1 5456.867 66.07 -8.33 h7.74 7400 -16.26 peak
2 5456867 5532 -8.33 46.99 54.00 -7.01 AVG
3 5463.360 70.53 -8.33 62.20 68.20 -6.00 peak
4 * 5510.000 11222 -8.31 10391 7400 2991 peak Mo Limit
5 X 5510000 101.15 -8.31 92.84 7400 1884 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/17
Test Frequency 5670MHz Polarization Vertical
Temp 25°C Hum. 62%

130.0 dBu¥/m

120
110 1
100
a0

I " I
70
60 3
50

40

30

20

10.0

5470000 5510.00 5550.00 5590.00 5630.00 5670.00 571000 575000  5790.00 5070.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBu'im dBu'v/m dB Detector Comment
1 * 5670.000 11387 -8.01 10586 7400 3186 peak Mo Limit
2 X 5670000 10435 -8.01 96.34 7400 2234 AVG Mo Limit
3 B727.227 63.43 -7.90 55563 68.20 -1267 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/17
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBuV/m
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5555000 559500 563500 S675.00 5/1500 575500 579500 583500 587500 595500 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBu\vim dBuv/m dbB Detector Comment
1 * 5648547 8241 -8.05 5436 6820 -1384 peak
2 5694.680 65.56 -7.97 5759 101.28 -4369 peak
3 5718.987 8124 -7.92 73.32 11052 -3720 peak
4 5722973 81.94 -7.92 74.02 117.58 -4356 peak
5 5755.000 113.29 -7.86 10543 12220 -16.77 peak Mo Limit
6 5755.000 103.3:1 -7.86 9545 12220 -26.75 AVG Mo Limit
T 5854 453 61.34 -T.67 5367 112.05 -58.38 peak
8 5874 .440 61.97 -7.64 5433 10536 -51.03 peak
9 5923.960 61.22 -7.55 B3.67 68.97 -1530 peak
10 5933.813 61.51 -7.52 53.99 6820 -1421 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/17
Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 62%

130.0 dBu¥/m
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20

100

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5505.000 563500 5676500 571500 575500 579500 583500 5076500 591500 509500 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m  dBuV/m dB Detector ~ Comment
1 * 5630.493 61.93 -8.09 53.84 68.20 -14.36 peak
2 5685.133 62.83 -7.99 54.84 9423 -3939 peak
3 5718.333 64.35 -7.92 56.43 110.33 -5390 peak
4 5724 893 6214 -7.92 5422 12196 -6774 peak
5 5795000 11211 -7.78 10433 12220 -1787 peak Mo Limit
6 5795000 10284 -7.78 9506 12220 -2714 AVG Mo Limit
7 5852.120 6228 -7.68 5460 11737 -6277 peak
8 5865427 61.54 -7.65 5389 10788 -5399 peak
9 5882733 6052 -7.61 52.91 9946 4655 peak
10 5947.320 61.15 -7.49 53.66 6820 -1454 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/26
Test Frequency 5190MHz Polarization Vertical
Temp 23°C Hum. 59%
1200  dBu¥/m
120
110 3
100 4
®
a0
80
70 1 l‘.l [
;
60 W
7 . Irﬂl“"z 2
foh PTG TR T L L, DTN IR e kel
50 - %
40 ¥
30
20
10.0
4990.000 5030.00 5070.00 5110.00 515000 519000 523000 527000 531000 5390.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 5146.347 60.88 1.37 62.25 7400 1175 peak
2 5146.347 46.52 1.37 47.89 5400 611 AVG
3 * 5190000 106.05 1.38 10743 6820 3923 peak Mo Limit
4 X 5190.000 9478 1.38 96.16 6820 2796 AVG No Limit
5 5350.707 52.23 1.43 53.66 7400 -20.34 peak
6 5350.707 41.28 1.43 42.71 5400 -11.29 AVG
REMARKS:
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5230MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0  dBu¥/m
120
110 3
100
%
an
o0
7o | Mh hl‘ |
mw M
60
¥ 5
50
2 G
40 X X
30
20
10,0
5030.000 5070.00 511000 515000 5190.00 523000 5270.00 531000 535000 5430.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBul dB dBu'im dBuim dB Detector Comment
1 5051.747 6285 -8.32 54 53 7400 -1947 peak
2 5051.747 49.38 -8.32 41.06 5400 -1294 AVG
3 * 5b230.000 11367 -8.32 10535 6820 3715 peak No Limit
4 X 5230.000 103.73 -8.32 95.41 68.20 27.21 AVG Mo Limit
5 5377.453 60.88 -8.33 52.55 7400 -2145 peak
6 5377.453 48.99 -8.33 40.66 5400 -1334 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 62%

120.0 dBu¥/m

1)
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| n I | |
. MWWMW %WMMM;V

5070.000 5110.00 515000 519000 523000 5270.00 531000 535000  5390.00 S470.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBu dB dBuVim dBuvim dB Detector Comment
1 5139.493 61.68 -8.32 53.36 7400 -2064 peak
2 5139.493 49.06 -8.32 40.74 5400 -1326 AVG
3 * b270.000 11280 -8.33 10447 6820 3627 peak No Limit
4 X 5270.000 103.31 -8.33 94 .98 68.20 2678 AVG Mo Limit
5 5383.533 61.51 -8.32 53.19 7400 -2081 peak
6 5383.533 49.78 -8.32 41.44 5400 -12568 AVG
7 5468387 60.52 -8.33 52.19 68.20 -16.01 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0  dBu¥/m
120
110
100
4
a0 b
80
70 | L I I_I
60 I'MU\A\%
S -
50 AL TR RS S
X
40 %
30
20
10.0
5110.000 5150.00  S190.00  5230.00 5270.00 S5¥0.00 535000 539000  5420.00 5510.00 MHz
Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Ower
MHz dBuv dB dBuvim dBuvfm dB Detector Comment
1 5126.240 59.54 -8.32 51.22 7400 -2278 peak
2 5126.240 51.32 -8.32 43.00 5400 1100 AVG
3 * 5310000 11010 -8.32 10178 6820 3358 peak Mo Limit
4 X 5310000 100.39 -8.32 92.07 68.20 2387 AVG No Limit
5 5353.480 67.54 -8.32 5922 7400 -1478 peak
6 5353.480 56.08 -8.32 4776 5400 -6.24  AVG
T 5460.560 59.11 -8.33 50.78 68.20 -1742 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0  dBu¥/m
120
110 i
100 i
H
a0
80
70
60
50
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30
20
10.0
5310.000 5350.00 5390.00 543000 547000 651000 555000 559000  5G30.00 5710.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVim dBuvfm dB Detector Comment
1 5455693 54.03 -8.33 55.70 74.00 -1830 peak
2 5455693 56.10 -8.33 4777 54.00 623  AVG
3 5469.333 69.56 -8.33 61.23 68.20 -6.97  peak
4 * 5510.000 11262 -8.31 104.31 7400 3031 peak No Limit
5 X 5510.000 10158 -8.31 93.27 7400 1927 AVG No Limit
REMARKS:
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/26
Test Frequency 5670MHz Polarization Vertical
Temp 23°C Hum. 59%
120.0  dBu¥/m
120
110
1
100 ]
X
an
80
70
60 .
50
40
30
20
10.0
5470.000 551000 5550.00 G5590.00 5630.00 5G70.00 5710.00 575000  5790.00 5070.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 * 5670.000 10235 1.83 104.18 74.00 30.18 peak No Limit
2 X 5670.000 92.61 1.83 94 .44 7400 2044 AVG Mo Limit
3 5752867 53.11 2.00 55.11 68.20 -13.09 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.:

BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBu¥/m
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5555.000 E59500 563500 G6675.00 571500 5756500 579500 503500  5875.00 5955.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim  dBuVim 4B Detector ~ Comment
1 * 5644 467 61.27 -8.06 53.21 68.20 -1499 peak
2 5679.187 63.31 -B.00 5531 8984 3453 peak
3 5718.907 78.81 -7.92 7089 11049 -3960 peak
4 5726.253 80.66 -7.90 7276 12220 4944 peak
5 5755000 11153 -7.86 10367 12220 -1853 peak No Limit
6 5755000 10255 -7.86 9469 12220 -2751 AVG No Limit
7 5855 453 5919 -7 67 5152 11067 -59.15 peak
8 5869173 5991 -7.64 5227 10683 -5456 peak
9 5902.813 5857 -7.59 50.98 8458 -3360 peak
10 5951.613 58.37 -7.49 50.88 68.20 -17.32 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/18
Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 62%

130.0 dBu¥/m
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5595000 5635.00  S675.00 571500 575500 579500 583500 587500  5915.00 5995.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over
MHz dBuv dB dBuYim dBuim dB Detector Comment
1 * 5827107 59.44 -8.09 51.35 68.20 -16.85 peak
2 5683.533 61.78 -7.99 53.79 93.05 -3926 peak
3 5714.720 60.58 -7.93 5265 109.32 -56.67 peak
4 5720.240 59.85 -7.92 5193 11135 5942 peak
L] 5795.000 11238 -7.78 10460 12220 -1760 peak Mo Limit
G 5795.000 101.48 -7.78 93.70 12220 -2850 AVG Mo Limit
7 5851773 58.34 -7.68 50686 11816 -6750 peak
8 5858800 59.60 -7.66 5194 10973 H779 peak
9 5883.040 58.39 -7.61 50.78 99.23 -4845 peak
10 5927 480 58.77 -7.53 51.24 68.20 -1696 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/18
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 62%
1300  dBu¥/m
120
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100 5
X
a0
X
80
70 | |
60 \M)‘J
Y SN —
% MWWWMWW
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10.0
5010.000 505000 5090.00 5130.00 65170.00 5210.00 5250.00 529000  5330.00 5410.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBu' dB dBuVim dBuVim dB Detector Comment
1 5149.320 62.45 -8.32 5413 7400 -19.87 peak
2 5149320 5297 -8.32 44 65 54 .00 935  AVG
3 * 5210.000 103.15 -8.33 94 .82 68.20 28.62 peak Mo Limit
4 X 5210.000 93.87 -8.33 8554 6820 1734 AVG No Limit
5 5382187 59.88 -8.33 51.55 7400 -2245 peak
6 5382187 4905 -8.33 40.72 5400 -13.28 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.:

BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/18
Test Frequency 5290MHz Polarization Vertical
Temp 25°C Hum. 62%

120.0 dBu¥/m
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

1“-:ugn_nm 5130.00 517000 5210.00 5350.00 5290.00 533000 537000  5410.00 5430.00 MH=z
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m  dBuV/m dB Detector ~ Comment
1 5127.507 59.06 -8.32 50.74 7400 -2326 peak
2 5127.507 49 65 -8.32 41.33 5400 -1287 AVG
3 * 5290.000 104.38 -8.32 96.06 68.20 27.86 peak No Limit
4 X 5280000 93.60 -8.32 8528 6820 1708 AVG No Limit
5 5372.480 63.34 -8.33 55.01 7400 -1899 peak
6 5372.480 5409 -8.33 4576 5400 -824 AVG
T 5464.013 58.44 -8.33 50.11 6820 -1809 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/18
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0  dBu¥/m
120
110
100 4
a0
®
a0
70 L
60
B
50
40
30
20
10.0
5330.000 5370.00 5410.00  5450.00 549000  5530.00 S570.00 5610.00  5G50.00 5730.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factar ment Limit ~ Over
MHz dBuY dB dBuVim dBulfm dB Detector Comment
1 5447 307 65.71 -8.33 57.38 7400 -16862 peak
2 5447 307 5447 -8.33 46.14 5400 -786 AVG
3 5467.000 66.30 -8.33 57.97 68.20 -10.23 peak
4 * 5530000 10479 -8.27 96.52 7400 2252 peak No Limit
5 X 5530.000 95.09 -8.27 86.82 7400 1282 AVG No Limit
6 5729.240 58.70 -7.90 50.80 68.20 -1740 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (HT80) Test Date 2022/10/18
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
|
100
®
90
80
[ I
70 L vwr ' Rkun
60 12 £
50
¥
40
30
20
100
5410.000 5450.00 549000 553000 G5570.00 5610.00 5650.00 5690.00  5730.00 5810.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 5458 467 64.70 -8.33 56.37 7400 -1763 peak
2 5458 467 53.83 -8.33 4550 5400 -850 AVG
3 5467.200 64.24 -8.33 55.91 68.20 -1229 peak
4 * 5610000 11232 -8.13 10419 7400 3019 peak  No Limit
5 X 5610.000 10226 813 9413 7400 2013 AVG Mo Limit
G 5725720 66.41 -7.90 58.51 68.20 -969 peak
REMARKS:
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Test Mode IEEE 802.11ac (HT80) Test Date 2022/10/18
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 62%

1200  dBuV/m

120

110

100

a0

a0

70

60

a0

40

30

20

1000

5575000 5615.00

5655.00 569500 5735.00 5775.00 5815.00 5855.00 5895.00

5975.00 MH=z

Reading Correct Measure-

No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz aBuv B dBuV/m  dBuvim  dB  Detector  Comment
1 * 5646333 66.81 -8.06 5875 68.20 -9.45 peak
2 5687.853 81.29 -7.99 73.30 96.24 -2294 peak
3 5712 653 83.11 -7.93 7518 10875 -3357 peak
4 5722733 8590 -7.92 7798 11703 -3905 peak
5 5775000 11055 -7.81 10274 12220 -1946 peak Mo Limit
6 5775.000 10121 -7.81 9340 12220 -2880 AVG Mo Limit
7 5852 453 80.19 -7.68 7251 11661 -4410 peak
8 5856.760 78.80 -1.67 7113 11031 -39.18  peak
9 5880.333 70.16 -71.62 6254 10124 -3870 peak
10 5966.760 58.97 -7.47 51.50 68.20 -16.70 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/18
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 62%

13000 dBu¥/m
120
110
100 3

A
a0

A
jill]
70 | |
60

o ‘MNJ I S—
50 f \ MW
40 =
30
20
10.0
5010000 5050.00 5090.00 5130.00 5170.00 5210.00 5250.00 5290.00 5330.00 541000 HH=z

Reading Correct Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv a8 dBuvim  dBuv/im  dB  Detector  Comment
1 5126.867 64.80 -8.32 56.48 7400 -1752 peak
2 5126867 54 99 -8.32 4667 54.00 7.33 AVG
3 * 5210.000 104.32 -8.33 95.99 68.20 2779 peak Mo Limit
4 X 5210.000 94 96 -8.33 86.63 68.20 1843  AVG Mo Limit
L} 5381.440 59.20 -8.33 50.87 7400 -2313 peak
5 5381.440 4920 -8.33 40.87 500 1313 AVG
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/26
Test Frequency 5290MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBuV/m
120
110
100 3
L]
®
80
o] | |
60 5
1 il 7
50 B
3 =
40 X
30
20
10.0
5000.000 5§130.00 5170.00 521000 5250.00 529000 533000 537000 5410.00 5430.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBu'v dB dBu'im dBuv/m dB Detector Comment
1 5122253 60.92 -8.32 52.60 7400 -2140 peak
2 5122.253 49.29 -8.32 40.97 5400 -13.03 AVG
3 * 5200000 10453 -8.32 96.21 68.20 28.01 peak Mo Limit
4 X 5280000 95.00 -8.32 86.68 6820 1848 AVG No Limit
5 5358.093 6563 -8.33 57.30 7400 -1670 peak
6 5358.093 56.18 -8.33 47 .85 54 00 615  AVG
7 5461.760 59.86 -8.32 51.54 68.20 -16.86 peak
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/18
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBu¥/m
120
110
100
a0 3
a0
o | = =
1 3
60
ol
a0 MU\MM-WWWWWNQ
=
a0
30
20
10.0
5330.000 5370.00 5410.00  5450.00 5490.00 5530.00 5570.00 5610.00  5650.00 5730.00 MHz
Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBu' dB dBuVim dBuV/fm dB Detector Comment
1 5443.813 68.83 -8.33 60.50 7400 -1350 peak
2 5443813 56.04 -8.33 47.71 54 00 -6.29  AVG
3 5464.013 69.66 -8.33 61.33 68.20 -6.87 peak
4 * 5530.000 108.75 -8.27 98.48 7400 2448 peak Mo Limit
5 X 5530.000 95.84 -8.27 87.57 7400 1357 AVG No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/18
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBu¥/m

120

110

100

a0

dn

40

30

20

: MW %

1“-5“410_000 545000 543000 553000 5570.00 5610.00 565000 5690.00  5730.00 5810.00 MH=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuvim  dBuV/m dB Detector ~ Comment
1 5446 .440 60.87 -8.32 52.55 7400 -2145 peak
2 5446 440 521 -8.32 4379 5400 -1021 AVG
3 5466.640 61.51 -8.33 53.18 68.20 -15.02 peak
4 * 5610.000 11048 -8.13 10235 7400 2835 peak Mo Limit
5 X 5610.000 99.77 -8.13 91.64 7400 1764 AVG Mo Limit
6 5730.640 61.30 -7.90 53.40 6820 -1480 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/18
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m

120

110

100

an

70

60

a0

40

30

20

10,0

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5575.000 561500 565500 569500 573500 577500 581500 505500 589500 5975.00 MH=
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuV dB dBuvim  dBuVim dB Detector ~ Comment
1 * 5647.093 62.38 -8.05 54.33 68.20 -13.87 peak
2 5682613 7555 -7.99 67.56 9237 -2481 peak
3 5718.693 78.05 -7.92 7013 11043 -4030 peak
4 5723.333 79.90 -7.92 7198 11840 -4642 peak
5 5775.000 108.80 -7.81 10099 12220 -2121 peak Mo Limit
6 5775.000 98.94 -7.81 9113 12220 -3107 AVG Mo Limit
7 5847.893 76.83 -7.68 69.15 12220 -53.05 peak
8 5858.427 74.91 -7.66 6725 10984 4259 peak
9 5876.840 68.85 -7.62 6123 10383 4260 peak
10 5941173 58.92 -7.51 51.41 6820 -1679 peak
REMARKS:

Project No.: 2208G029

Page 89 of 332

Report Version: R02




3L

Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5180MHz Polarization Vertical

Temp 23°C Hum. 59%
130.0 dBu¥/m
120
110
100
90
ill]
» | WUFTU A UL L1 [ [
60
50 [E— __"1 - — -

s

40
30
20
10.0

1000000 490000 8900.00 1270000 1660000 2050000 2440000 2830000 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim dBuV/m dB Detector Comment

1 * 10360.00 39.86 5.82 45.68 68.20 -2252 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/26

Test Frequency 5180MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300 dBu¥/m
120
110
100
90
il1]
o WU A L L1 [
(1]
a0 [— B 1 - — -
Fs

40
30
20
10.0

1000.000 4900.00 8800.00 1270000 1660000 2050000 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVvV dB dBuV/m dBuV/im dB Detector Comment

1 * 10360.00 41.90 5.82 47.72 68.20 -2048 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5200MHz Polarization Vertical
Temp 23°C Hum. 59%
1300  dBuV/m
120
110
100
a0
a0
o WA L1 L1 [
6
s0 | T T B 1 - i -
bs
40
30
20
10.0
1000.000 4900.00  6800.00  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit
MHz dBuV dB dBuVim dBulim Detector Comment
1 * 10400.00 4014 5.80 4594 6820 -2226 peak
REMARKS:
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Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5200MHz Polarization Horizontal
Temp 23°C Hum. 59%
1200 dBuV/m
120
110
100
211}
ili}
o | T UL 1 Ul a [
60
50 [—— __"1 - — -
4
40
30
20
10.0
1000.000 4900.00 880000 12700.00 1660000 20500.00 24400.00 2030000 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Owver

MHz dBuV dB dBu\im dBu'/m dB Detector Comment

1 * 10400.00 40.23 5.80 46.03 68.20 -2217 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%
1300 dBu¥/m
120
110
100
a0
80
o W T_anmr uLrt L1 [ [ [
60
s0 | B - - — -
X
40
30
20
10.0
1000.000 4900.00 €800.00 1270000 16G00.00 2050000 2440000 28300.00  32200.00 40000.00 MH=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBu' dB dBuVim dBuVim dB Detector Comment
1 * 10480.00 40.52 5.75 46.27 68.20 -2193 peak
REMARKS:
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Test Mode IEEE 802.11a Test Date 2022/10/26

Test Frequency 5240MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300 dBuV¥/m
120
110
100
90
il1]
o WA L L1 [
(1]
50 [E— S 1 - E— -
®

40
30
20
10.0

1000.000 4900.00 8200.00 1270000 1660000 2050000 24400.00 20300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuV/m dBuV/im dB Detector Comment

1 * 10480.00 40.09 5.75 45.84 68.20 -2236 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/26

Test Frequency 5260MHz Polarization Vertical
Temp 23°C Hum. 59%
12000 dBu¥/m
120
110
100
90
g
o | WU UL L1 [  ——
60
a0 [—— B 1 - — -
®

40
30
20
10.0

1000.000 4900.00 2900.00 12700.00 16600.00 20500.00 24400.00 28300.00 J2200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBu\ dbB dBuVim dBuV/im dB Detector Comment

1 * 10520.00 40.44 5.72 46.16 68.20 -22.04 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5260MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300 dBu¥/m
120
110
100
an
80
R 1 I e | e I e N M i
60
a0 [ — B ;_ - — -
40
30
20
10.0
1000000 4900.00 480000 1270000 16600.00 20500.00 24400.00 20300.00 32200.00 4000000 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Ower

MHz dBuV dB dBuVim dBuVv/im dB Detector Comment

1 * 10520.00 41.08 5.72 46.80 68.20 -2140 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 10600.00

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5300MHz Polarization Vertical

Temp 23°C Hum. 59%
130.0  dBu¥/m

120

110

100

90

a0

o | W Anm ULt L1 M
60

s0 | T B 1 - — -

b
40 2z
¥

30

20

10.0

1000.000 4900.00  £900.00  12700.00 1660000 20500.00 2440000 268300.00  32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBuim dBu'/im dB Detector Comment
1 10600.00 40.07 5.68 4575 6820 -2245 peak
30.46 5.68 36.14 5400 -17.86 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5300MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300 dBu¥/m
120
110
100
a0
80
o  WUETU U UL L1 [ [ [
60
s0 | T i — - S -
¥
40 2
¥
30
20
10.0
1000.000 4900.00  €600.00  12700.00 16600.00 20500.00 2440000 26300.00 32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit  Over
MHz dBu' dB dBuVim dBuV/im dB Detector Comment
1 10600.00 4043 5.68 4611 68.20 -2209 peak
2 * 10600.00 30.29 5.68 3597 5400 -1803 AVG
REMARKS:
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Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5320MHz Polarization Vertical
Temp 23°C Hum. 59%
1300 dBuV/m
120
110
100
90
80
o | WUFT U UL LI [  ——
(1]
50 [E— S 1 - — -
>
40 2
¥
30
20
10.0
1000.000 4900.00 8800.00 1270000 1660000 2050000 24400.00 28300.00 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuVv dB dBu'/m dBuV/im dB Detector Comment

1 10640.00 38.69 5.65 45.34 7400 -2866 peak

2 * 10640.00 30.36 5.65 36.01 5400 1799 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5320MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300  dBuV/m
120
110
100
an
80
NS RE B NI | E— L1 M [ —
60
77— B . - — -
¥
a1 2
b
30
20
10.0
1000.000 4900.00 680000  12700.00 1660000 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Cormrect Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuV/im dB Detector Comment
1 10640.00 40.29 5.65 4594 7400 -2806 peak
2 * 10640.00 3042 5.65 36.07 500 1793 AVG
REMARKS:
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Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%
13000  dBuV/m
120
110
100
a0
a0
OO R R — - LA M  E——
1]
a0 [— B 1 - — -
H
40
2
30 X
20
10.0
1000.000 4900.00 890000 12700.00 16600.00 20500.00 24400.00 28300.00 3220000 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuv dB dBuvim dBuvfm dB Detector Comment

1 11000.00 43.96 1.21 4517 7400 -28.83 peak

2 * 11000.00 32.1 1.21 33.32 5400 -2068 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5500MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
ill]
o | WU _nm L L1 [ [ —
60
50 [E— - i - E— -
s
40
2
30 ®
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 20300.00 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuim dBuVim dB Detector Comment

1 11000.00  43.89 1.21 4510 74.00 -2890 peak

2 * 11000.00 32.08 1.21 33.29 5400 -2071 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11160.00

Test Mode IEEE 802.11a Test Date 2022/10/26

Test Frequency 5580MHz Polarization Vertical
Temp 23°C Hum. 59%

1200  dBu¥/m

120

110

100

a0

80

o | WU AR L L1 M [
60

7 I B 1 - E— -

¥
40 2
¥

30

20

10.0

1000.000 4900.00  6900.00  12700.00 1GG00.00 20500.00 24400.00 28300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuV dB dBuVim dBuv/m dB Detector Comment
1 11160.00 4017 573 45.90 7400 -2810 peak
30.67 573 36.40 5400 1760 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11a Test Date 2022/10/26
Test Frequency 5580MHz Polarization Horizontal
Temp 23°C Hum. 59%
120.0 dBu¥/m
120
110
100
an
i1}
o WA UL L1 M  ——
|1}
a0 [— S % - — -
40 2
b4
30
20
100
1000.000 4900.00 8900.00 1270000 1660000 2050000 24400.00 2030000 32200_00 4000000 HH=z

Reading Correct Measure-
No. Mk. Frea.  Level Factor  ment Limit ~ Over

MHz dBulf dB dBu'fm dBuvim dB Detector Comment

1 11160.00  41.30 5.73 4703 7400 -2697 peak

2 * 11160.00 30.82 573 36.55 5400 -1745 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 * 11400.00

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%

1300  dBuV/m

120

110

100

an

80

NS B R ERRY | — L1 [ L[]
6

s0 | T B 1 - — -

%
40 2
X

30

20

100

1000.000 4900.00  ODO0.00 1270000 1GGOD.O0 2050000 2440000 2030000  32200.00 ADDOD_00 MHz

Reading Cormect Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBuVim dBu/im dB Detector Comment
1 11400.00 4367 236 46.03 7400 2797 peak
3245 236 34 81 5400 -1919 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11400.00

Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/19

Test Frequency 5700MHz Polarization Horizontal
Temp 25°C Hum. 62%

1300  dBuV/m

120

110

100

a

80

NS BE R R | — L1 M [
60

) — - 1 - S -

b4
40 2
X

30

20

10.0

1000.000 4900.00 69800.00 1270000 1GGO0.00 20500.00 2440000 20300.00 3220000 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuf dB dBuVim dBuv/m dB Detector Comment
1 11400.00 43 44 2.36 4580 7400 -2820 peak
3243 2.36 3479 5400 1921 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥./m
120
110
100
eI}
8o
o  WFTU AN WL rr— 11 M ——
|1}
7 N S - — -
by
40 3
s
30
20
100
1000.000 4900.00 8800.00 12700.00 1660000 20500.00 2440000 20830000 32200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Owver

MHz dBuv dB dBuvim dBuvfm dB Detector Comment

1 11490.00 43.79 2.62 46.41 74.00 -27.59 peak

2 % 11490.00 32.41 2.62 35.03 5400 1897 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 % 11490.00

Test Mode IEEE 802.11a Test Date 2022/10/19

Test Frequency 5745MHz Polarization Horizontal
Temp 25°C Hum. 62%

130.0  dBu¥/m

120

110

100

a0

80

NS BE R SRR m— LU M  ——
60

s0 | S - S -

x
40 3
=

30

20

10.0

1000.000 4900.00  6800.00  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBu%fm dBuim dB Detector Comment
1 11490.00 44 65 262 4727 7400 -2673 peak
32.38 262 35.00 5400 1900 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 " 11570.00

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5785MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBuV/m
120
110
100
a0
80
NS B RTRE | — L1 M [ [
60
50 >1<
40 2
®
30
20
10.0
1000.000 490000 6900.00 12700.00 1660000 20500.00 2440000 20300.00 32200.00 40000.00 MH=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBu'im dBulim dB Detector Comment
1 11570.00 44 23 278 47 .01 7400 -2699 peak
3258 278 3536 5400 -188B4 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5785MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
i1}
o | WU _ARm L g L M  ——
60
50 [E— - 1 - — -
A
40 2
H
30
20
10.0
1000.000 4900.00 9290000 12700.00 1660000 20500.00 24400.00 29300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuVim dBuVm dB Detector Comment

1 11570.00 44.86 2.78 47 .64 7400 -26.36 peak

2 * 11570.00 32.43 2.78 3521 5400 -18.7% AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 " 11650.00 32.56 2.94 35.50 54.00

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBuV/m
120
110
100
an
a0
QNS BY B (SR | m— L1 M  ——
60
s0 [T i - — -

X
40 2

®
30
20
10.0
1000.000 4900.00  ©900.00  12700.00 16600.00 20500.00 24400.00 2830000 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBu'fm dBu\im dB Detector Comment
1 11650.00 4380 294 4674 7400 -2726 peak
1850 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11a Test Date 2022/10/19
Test Frequency 5825MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
an
80
o WTW_nm - uirer 1 B ——
60
50 [ B 1_ - I R — -
b
40 3
b
30
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 20300.00 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuim dBu'Vim dB Detector Comment

1 11650.00  43.61 2.94 46556 7400 -2745 peak

2 * 11650.00 32.66 294 35.60 5400 -1840 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5180MHz Polarization Vertical
Temp 23°C Hum. 59%
130.0 dBu¥/m
120
110
100
a0
ili]
o WA L1 1 -
60
50 [ — S 1 - — -
>

40
30
20
10.0

1000.000 490000 g9800.00 12700.00 1660000 2050000 24400.00 2830000 J2200.00 4000000 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuyf dB dBuvim dBuvfm dB Detector Comment

1 * 10360.00 39.55 5.82 45637 6820 -2283 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5180MHz Polarization Horizontal
Temp 23°C Hum. 59%
1200 dBuV/m
120
110
100
a0
ill}
CNE JI R E R | — L1 [  ——
60
3 [ — __"1 - — -
4

40
30
20
10.0

1000.000 4900.00 8800.00 12700.00 1660000 2050000 24400.00 2030000 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBu'im dBuv¥m dB Detector Comment

1 * 10360.00 40.39 5.82 46.21 68.20 -21.99 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029 Page 115 of 332

Report Version: R02




3L

Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5200MHz Polarization Vertical
Temp 23°C Hum. 59%

120.0  dBu¥/m

120

110

100

a0

80

S IR SR | — L1 M [
60

7 B E— - - -

X

40

30

20

10.0

1000.000 4900.00  €800.00 1270000 1660000 20500.00 24400.00 22300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvfm Detector Comment
1 * 10400.00 40.51 5.80 46.31 68.20 -2189 peak
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5200MHz Polarization Horizontal
Temp 23°C Hum. 59%

1200  dBu¥/m

120

110

100

a

80

o | WT Lt LI 11 [ [
60

s | B - — -

®

40

30

20

10.0

1000.000 4900.00 €600.00 1270000 16600.00 2050000 2440000 29300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuVfm dB Detector Comment
1 * 10400.00 40.30 5.80 46.10 68.20 -2210 peak
REMARKS:

Project No.: 2208G029

Page 117 of 332

Report Version: R02




3L

Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%
1200 dBu¥/m
120
110
100
a
80
o | W TW_Anmr ULt d L1 [ [
60
. I - 1 - — -
»
40
30
20
10.0
1000.000 4900.00  €800.00 1270000 1G600.00 2050000 2440000 26300.00  32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuim dBuV/m dB Detector Comment
1 * 10480.00 40.21 575 4596 6820 -2224 peak
REMARKS:
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3 L L Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5240MHz Polarization Horizontal
Temp 23°C Hum. 59%
1200 dBu¥/m
120
110
100
90
a0
o | T ulrr— B ——
60
s0 | B - — -
®

40
30
20
1000

1000.000 490000 8800.00 12700.00 16600.00 20500.00 24400.00 29200.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuVim dBuW/m dB Detector Comment

1 * 10480.00 40.42 5.75 4617 68.20 -2203 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5260MHz Polarization Vertical
Temp 23°C Hum. 59%
1300 dBuV/m
120
110
100
90
i)
o | T UL L1 [
60
50 [E— . 1 - — -
»

40
30
20
10.0

1000.000 4900.00 9200.00 12700.00 16600.00 20500.00 24400.00 29300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit  Over

MHz dBuVv dB dBuVim dBuvim dB Detector Comment

1 * 10520.00 40.55 572 46.27 68.20 -2193 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/23
Test Frequency 5260MHz Polarization Horizontal
Temp 23°C Hum. 59%
13000 dBuV/m
120
110
100
a0
i1l
o WM UL L1 M
1]
a0 ;{
40
30
20
10.0
1000000 4900.00 820000 12700.00 16600.00 2050000 2440000 2030000 3220000 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBu' dB dBuVim dBuVim dB Detector Comment

1 * 10520.00 41.25 572 46.97 68.20 -21.23 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5300MHz Polarization Vertical
Temp 23°C Hum. 59%
1200 dBuV/m
120
110
100
90
80
o (W T_rm s UL L1 [ -
60
50_ — B 1_ - — -
X
40 2
X
30
20
10.0
1000.000 4900.00 4800.00 1270000 16600.00 2050000 2440000 2830000 J2200.00 4000000 MHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 10600.00  40.66 5.68 46.34 68.20 -21.86 peak

2 * 10600.00 28.96 5.68 34.64 54.00 -19.36 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5300MHz Polarization Horizontal
Temp 23°C Hum. 59%

12000  dBu¥/m

120
110
100
an

80

R ] e W I e F i M

60

a0

40

3R M=

30

20

1000

1000.000 4900.00 280000 12700.00 16600.00 Z20500.00 2440000 2230000 32200.00

40000.00 HH=z

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 10600.00 39.54 5.68 4522 68.20 -2298 peak

2 * 10600.00 29.04 5.68 34.72 5400 -19.28 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5320MHz Polarization Vertical
Temp 23°C Hum. 59%
130.0 dBuV/m
120
110
100
211}
oo
o | T _Anm UL LA M  ——
60
a0 [E— - 1 - — -
o
40 5
A
30
20
1000
1000.000 4900.00 4900.00 12700.00 1660000 20500.00 24400.00 2930000 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBuV dB dBu'im dBu'//m dB Detector Comment

1 10640.00 40.44 5.65 46.09 7400 -2791 peak

2 * 10640.00 28.87 5.65 34.52 5400 -1948 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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an

1)

SO [ o e | I s T n

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5320MHz Polarization Horizontal
Temp 23°C Hum. 59%
120.0 dBu¥/m
120
110

60
50 - : ;
a0
30

20

100

1000.000 490000 8800.00 12700.00 1660000 2050000 24400.00 2830000  32200.00

40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBul dB dBu'im dBuim dB Detector Comment

1 10640.00 4063 5.65 46.28 7400 2772 peak

2 * 10640.00 28.98 5.65 34.63 5400 -19.37 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0 dBu¥/m
120
110
100
an
ao
o | WU AU L1 M
1]
o o=t ==l —- ) —
1
A
4D
2
30 %
20
10,0
1000.000 4900.00 8900.00 12700_00 1660000 2050000 24400_00 2930000 32200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBuf dB dBu'Vfm dBuim dB Detector Comment

1 11000.00  43.15 1.21 44 .36 7400 -2964 peak

2 * 11000.00 32.45 1.21 33.66 54.00 -2034 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029 Page 126 of 332

Report Version: R02




3L

Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5500MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
100
e[}
an
o T L L [
60
a0 [E— B 1 - — -
H
40
2
30 ®
20
10.0
1000.000 4900.00 890000 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over

MHz dBuV dB dBuv/m dBuVfm dB Detector Comment

1 11000.00 43.63 1.21 44 .84 7400 -2916 peak

2 * 11000.00 32.36 1.21 33.57 54.00 -2043 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 * 11160.00

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26

Test Frequency 5580MHz Polarization Vertical
Temp 23°C Hum. 59%

130.0  dBu¥/m

120

110

100

90

80

o | WU T WL ri g LI 11 [ [ [
60

s0 [ S E— - S -

b4
40 o
#

30

20

10.0

1000.000 4900.00  0800.00  12700.00 1GGOD.00 20500.00 2440000 2930000 32200.00 40000.00 MHz

Reading Cormect Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBufm dB Detector Comment
1 11160.00 40.60 573 46.33 7400 -2767 peak
2927 573 35.00 5400 -1900 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/26
Test Frequency 5580MHz Polarization Horizontal
Temp 23°C Hum. 59%
130.0  dBu¥/m
120
110
100
a
80
o | WT A Lt LI 11 [ [ [
60
s [T - T - — -
40 3
%
30
20
10.0
1000.000 4900.00  €600.00 1270000 16600.00 2050000 2440000 29300.00 32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 11160.00 41.34 573 47.07 7400 -2693 peak
2 * 11160.00 2932 573 35.05 5400 -1895 AVG
REMARKS:
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Report No.: BTL-FCCP-9-2208G029

2 * 11400.00

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m
120
110
100
P
o0
o | WUET A e re g L1 M [
60
s | T B - — -

b4
40 3

=
30
20
10,0
1000.000 490000 880000  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu dB dBu'Vim dBuv/m dB Detector Comment
1 11400.00 44186 236 46.52 7400 -2748 peak
32.63 2.36 34.99 5400 -19.01 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11400.00

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19

Test Frequency 5700MHz Polarization Horizontal
Temp 25°C Hum. 62%

130.0  dBu¥/m

120

110

100

20

80

o WrT_anmr—utri | L 11 [ -
60

1 I E— il B — - — -

®
40 >
®

30

20

10.0

1000.000 490000  €600.00  12700.00 16600.00 2050000 24400.00 29300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu'v dB dBuVim dBuVim dB Detector Comment
1 11400.00 43486 2.36 4582 7400 -28.18 peak
32.60 2.36 3496 5400 -19.04 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥./m
120
110
100
211}
8o
o  WCTW_AMN T WL rtr— 11 M ——
|1}
50 [ — . 1 - E— -
*
40 2
s
30
20
100
1000.000 4900.00 8800.00 12700.00 1660000 20500.00 2440000 2830000 32200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Owver

MHz dBuv dB dBuvim dBuvfm dB Detector Comment

1 11490.00 43.66 2.62 46.28 74.00 -27.72 peak

2 " 11490.00 32.51 2.62 3513 5400 -1887 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5745MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBuV/m
120
110
100
an
i1}
NS B B EIRY | — L1 [ [
1]
a0 ;{
40 2
=
30
20
10,0
1000000 4900.00 4800.00 12700_00 16600_00 20500_00 24400.00 28200.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Owver

MHz dBu' dB dBu'Vim dBuVim dB Detector Comment

1 11490.00 4423 2.62 4685 7400 -2715 peak

2 * 11490.00 32.59 2.62 3521 5400 -1879 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5785MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
80
NS B R SRR — L B  ——
60
50 [ — B ;{ - — =
40 2
=
30
20
10.0
1000.000 490000 290000 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver

MHz dBuV dB dBuVv/m dBuV/fm dB Detector Comment

1 11570.00 4531 2.78 45.09 7400 -2591 peak

2 * 11570.00 33.03 2.78 35.81 54.00 -18.1%9 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5785MHz Polarization Horizontal
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110
100
a0
a0
o | WTU_JUL L Ul M ——
1]
50 ;|<
40 2
b3
30
20
10.0
1000.000 490000 820000 12700.00 16600.00 2050000 2440000 20300.00 3220000 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBu dB dBuvim dBuvfm dB Detector Comment

1 11570.00 4415 2.78 46.93 7400 -27.07 peak

2 * 1157000 3293 2.78 3671 54.00 1829 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110
100
a0
jill]
NN JE R RN — A L1 [
1]
50 [— B 1 - — -
X
40 ]
b
30
20
10.0
1000000 4900.00 820000 12700.00 16600.00 20500.00 24400.00 2830000 3220000 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBu dB dBuVvim dBuV{m dB Detector Comment

1 11650.00 44.50 2.94 47 .44 7400 -2656 peak

2 * 11650.00 3276 2.94 3570 5400 -18.30 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11650.00

Test Mode IEEE 802.11ac (VHT20) Test Date 2022/10/19
Test Frequency 5825MHz Polarization Horizontal

Temp 25°C Hum. 62%
120.0  dBu¥Jm
120
110
100
0
80
o (e LA M [
60
50 >1<
40 3

b

30
20
10.0

1000.000 4900.00 £800.00 1270000 1GGOO.00 2050000 2440000 2930000 32200.00 4000000 HH=

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuV/im Detector Comment
1 11650.00 4423 2.94 4717 74.00 -26.83 peak
3275 294 3569 5400 -1831 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5190MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0 dBu¥/m
120
110
100
g0
a0
o W L L1 [ L[]
60
a0 — B — - — -
1
A
40
30
20
10.0
1000.000 4900.00 990000 12700.00 1660000 20500_00 24400.00 20300.00 3220000 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBul dB dBu'ffm dBu'im dB Detector Comment

1 * 10380.00 43.36 1.04 44 .40 68.20 -2380 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5190MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
100
a0
80
NS [ R R | — L 11 [ [
60
50 1
X
40
30
20
10.0
1000.000 4900.00  8800.00  12700.00 16600.00 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBu' dB dBu'Vim dBuV/m Detector Comment
1 * 10380.00 44 21 1.04 4525 68.20 -2295 peak
REMARKS:
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/26

Test Frequency 5230MHz Polarization Vertical
Temp 23°C Hum. 59%

120.0  dBu¥/m

120

110

100

a0

a0

o (WUCTW_Anmr Uit | L1 M .
60

T — B 1 - - -

®

40

30

20

10.0

1000.000 4900.00  ©8800.00  12700.00 1GG00.00 2050000 2440000 2830000  32200.00 4000000 HHz

Reading Correct Measure-
No. Mk.  Freq. Factor ment Limit  Owver
MHz dB dBuVim dBuvfm Detector Comment
1 * 10480.00 5.75 4549 68.20 -2271 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/26
Test Frequency 5230MHz Polarization Horizontal
Temp 23°C Hum. 59%
1200  dBuVim
120
110
100
a0
il
o  Wrmanm i ri L1 M [ [
60
7 T E— - - - -
%
40
30
20
10.0
1000.000 490000 880000  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 4000000 HH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu dB dBu'/m dBuv/m Detector Comment
1 * 10480.00 40.96 575 46.71 6820 -2149 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
100
0
80
7o | T JUIML T L1 [ [
60
7 I E— - - S -
1
#
40
30
20
10.0
1000.000 4900.00  €800.00 1270000 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuY dB dBuVim dBu'Vim dB Detector Comment
1 * 10540.00 4348 1.08 44 56 68.20 -2364 peak
REMARKS:
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19

Test Frequency 5270MHz Polarization Horizontal
Temp 25°C Hum. 62%

1200  dBu¥/m

120

110

100

90

80

o (WAL LA M [
60

50 ]

H

40

30

20

10.0

1000.000 4900.00  €800.00  12700.00 1660000 2050000 2440000 28300.00 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk. Freq. Factor ment Limit  Over
MHz dB dBuVim dBuv/m Detector Comment
1 * 10540.00 1.08 45.08 6820 -2312 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029

Page 143 of 332

Report Version: R02




y 4
3 L L Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
i1}
o | WUET N L1 L1 [ [ [
(1]
50 [E— B 1 - — -
=
40
2
30 %
20
10.0
1000.000 4900.00 8200.00 12700.00 16600.00 20500.00 2440000 29300.00 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit ~ Ower

MHz dBuY dB dBuVim dBuV/m dB Detector Comment

1 10620.00 43.96 1.10 45.06 7400 -2894 peak

2 * 10620.00 32.50 1.10 33.60 5400 -2040 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5310MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
i)
o | WUFTW_m Lt L 11 [ -
(1]
a0 [— B — - — -
1
b
40
2
30 X
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 10620.00 43.62 1.10 4472 7400 -2028 peak

2 * 10620.00 32.44 1.10 33.54 5400 -2046 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19

Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBu¥/m
120
110
100
a0
80
o WU AR U r 1 [ [
60
s0 [T B 1 - E— -
b
40 2
X

30
20
10.0

1000.000 4900.00  €000.00  12700.00 16600.00 20500.00 24400.00 20300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freg.  Level Factor ment Limit ~ Over

MHz dBu' dB dBuVim dBuV/fm dB Detector Comment
1 11020.00 4387 1.27 4514 7400 -2886 peak
2 * 11020.00 32.79 1.27 34 .08 5400 -1994 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19

Test Frequency 5510MHz Polarization Horizontal
Temp 25°C Hum. 62%

1200 dBuV/m

120

110

100

a0

80

NS [ R — L 11 M [ [
60

50 1

b
40 >
%

30

20

10.0

1000.000 4900.00  €800.00  12700.00 16600.00 2050000 2440000 28300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBu' dB dBuVim dBuV/m dB Detector Comment
1 11020.00 4379 1.27 45.06 7400 -2894 peak
2 * 11020.00 32.94 1.27 34.21 5400 -19.79 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5550MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
il1]
o | WUFTW A Lt LI 11 [ -
(1]
a0 [— B 1 - — -
b4
40 3
X
30
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 11100.00 44.49 1.50 45.99 7400 -2801 peak

2 * 11100.00 32.98 1.50 34.48 5400 -1952 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5550MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBuV/m
120
110
100
90
il1]
o WA L L1 [ [ [
(1]
a0 [— B 1 - — -
®
40 2
A
30
20
10.0
1000.000 4900.00 8800.00 1270000 1660000 2050000 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuVvV dB dBuV/m dBuV/im dB Detector Comment

1 11100.00 4424 1.50 45.74 7400 -2826 peak

2 * 11100.00 3317 1.50 34 .67 5400 -19.33 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5670MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0  dBuV/m
120
110
100
a0
a0
o (W remr L L1 [ L[]
&0
7 I - 1 - — -
X
40 2
K
30
20
10.0
1000.000 4900.00  ©800.00  12700.00 1GGO0.00 2050000 24400.00 28300.00  32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Owver
MHz dBu dB dBu'im dBu'Vim dB Detector Comment
1 11340.00 4431 218 46.49 7400 -2751 peak
2 * 11340.00 3247 218 3465 5400 -1935 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5670MHz Polarization Horizontal
Temp 25°C Hum. 62%
130.0  dBu¥/m
120
110
100
0
80
o (T e L1 [ [
60
s0 | T B - S -
b4
40 2
bt
30
20
10.0
1000.000 490000  €800.00 1270000 16600.00 2050000 2440000 2830000  32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuY dB dBu'im dBuV{m dB Detector Comment
1 11340.00 4508 218 4726 7400 -2674 peak
2 * 11340.00 32.43 218 34.61 5400 -19.3%9 AVG
REMARKS:
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 62%

1200  dBuV/m

120

110

100

a0

7 _]Hl]l] [||||[ [ ||[ [|[ | || |H ﬂ |
60
s0 | - 1 - — .
b4
40 2
X
30
20
10.0
1000.000 4900.00 ©600.00  12700.00 1G600.00 20500.00 24400.00 28300.00 32200.00 4000000 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuim dB Detector Comment

1 11510.00 43.70 2.67 46.37 7400 -2763 peak

2 * 11510.00 32.60 2.67 3527 5400 -1873 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5755MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
a0
ili}
o | WU L L1 [ [
|1}
a0 )1.(
40 >
s
30
20
1000
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 20300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuVim dBuVim dB Detector Comment

1 11510.00 4439 2.67 47.06 7400 -2694 peak

2 * 11510.00 32.81 2.67 35.48 5400 -1852 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11580.00

Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19

Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBuVim

120

110

100

an

80

o (WU T UL T LI U1 [ [
60

50 >1<

40 2

®

30

20

10.0

1000.000 490000 680000  12700.00 16600.00 20500.00 2440000 29300.00  32200.00 4000000 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu dB dBuVim dBuv/m dB Detector Comment
1 11590.00 44 34 2.82 4716 74.00 -26.84 peak
3289 282 35.71 5400 -1829 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT40) Test Date 2022/10/19
Test Frequency 5795MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
a0
NS BT [ h] | — L1 [
(1]
50 [— B 1 - S -
A
40 2
=
30
20
10.0
1000.000 4900 00 990000 12700.00 1660000 20500.00 2440000 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBuvim dBuVfm dB Detector Comment

1 11590.00 44.45 2.82 47.27 7400 -2673 peak

2 * 11590.00 33.18 2.82 36.00 5400 -18.00 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 62%
1200  dBu¥/m
120
110
100
L]
80
o T I WLt L1 [ [
(]
50 .
H
40
30
20
10.0
1000.000 4900.00  ©800.00 1270000 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over
MHz dBuv dB dBu'im dBuW/m dB Detector Comment
1 * 1042000 4402 1.04 45.06 68.20 -23.14 peak
REMARKS:
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5210MHz Polarization Horizontal

Temp 25°C Hum. 62%
1300 dBuV/m

120

110

100

a0

80

o (T Ui e LI [ [ ]
60

50 5

H

40

30

20

10.0

1000000 4900.00  €800.00 1270000 1660000 20500.00 2440000 28300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuvVim dBuv/m dB Detector Comment
1 * 10420.00 4410 1.04 4514 68.20 -23.06 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5290MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0 dBu¥/m
120
110
100
an
ao
o | WFrTU_Anm L1 L1 [
60
ol [— B - — -
1
=
40
30
20
10.0
1000.000 4900.00 080000 12700.00 1660000 20500_00 2440000 2020000 32200.00 4000000 HH=

Reading Correct Measure-
No. Mk.  Freg.  Level Factor ment Limit ~ Over

MHz dBuVv dB dBuvim dBuV/fm dB Detector Comment

1 * 10580.00 43.49 1.08 44 57 68.20 -2363 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5290MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
an
o WU _ARm L g L1 M  ——
60
50 [— B - — -
1
A
40
30
20
10.0
1000.000 4900.00 9290000 12700.00 1660000 20500.00 24400.00 29300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuVim dBuVm dB Detector Comment

1 * 10580.00 43.57 1.08 44 65 68.20 -2355 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0 dBu¥/m
120
110
100
a0
80
o | WU AR WL L1 M [ [
60
s0 [ - 1 - S -
b4
40 3
b
30
20
10.0
1000.000 4900.00  ©8800.00  12700.00 1660000 2050000 2440000 2820000  32200.00 4000000 HHz
Reading Cormect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuV dB dBuVim dBuvfm dB Detector Comment
1 11060.00 4471 1.39 46.10 74.00 -2790 peak
2 * 11060.00 34.17 1.39 35.56 5400 -18.44 AVG
REMARKS:
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19

Test Frequency 5530MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
80
o W Inm i rer 1 [ E——
60
se [ i 1 - S -
b
40 2
®

30
20
10.0

1000.000 4900.00 0000.00  12700.00 1GG00.00 20500.00 2440000 2030000  32200.00 40000.00 MH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuv dB dBuvim dBuvfm dB Detector Comment
1 11060.00 44.54 1.39 45.93 74.00 -28.07 peak
2 " 11060.00 33.71 1.39 3510 5400 -1890 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 % 11220.00

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0  dBu¥/m
120
110
100
an
]
o | WUETU e WL LT [ -
60
T — - ; - S -
b4
40 2
%
30
20
10.0
1000.000 4900.00 690000 12700.00 16600.00 2050000 2440000 29300.00 3220000 40000.00 HH=z
Reading Correct Measure-
No. Mk.  Freq. Factor ment Limit  Over
MHz dB dBuvim dBuvfm dbB Detector Comment
1 11220.00 1.84 45.64 7400 -2836 peak
1.84 36.10 5400 1790 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5610MHz Polarization Horizontal
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110
100
90
il1]
o WM Aanmr— it ri | L1 M -
60
50 [— S 1 - — -
-4
40 2
b4
30
20
10.0
1000000 490000 920000 12700.00 1G6600.00 2050000 24400.00 28300.00 3220000 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuY dB dBu'im dBu'vim dB Detector Comment

1 11220.00 43.81 1.84 4565 7400 -2835 peak

2 " 11220.00 34.04 1.84 35.88 5400 -1812 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5775MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
il1]
o | WUFT_nnm L L1 M
(1]
a0 ;{
40 2
X
30
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 11550.00 44.41 274 4715 7400 -26.85 peak

2 * 11550.00 34.01 274 368.75 5400 -17.25 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ac (VHT80) Test Date 2022/10/19
Test Frequency 5775MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
100
a0
80
NS B B ERIRY | — L1 [
60
7 T B 1 - - -
®
40 2
b
1]
20
10.0
1000.000 4900.00 €800.00 1270000 1660000 20500.00 2440000 28300.00 32200.00 40000.00 HH=
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBu'im dBuim Detector Comment
1 11550.00 4343 274 4617 7400 -27.83 peak
2 * 11550.00 3366 274 36.40 5400 1760 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26
Test Frequency 5180MHz Polarization Vertical
Temp 23°C Hum. 59%
1200 dBuV/m
120
110
100
e}
ill}
o | W TW_ e UL rr— 1 Ul M ——
60
50 ;{
40
30
20
1000
1000.000 4900.00 880000 12700.00 1660000 20500.00 24400.00 2030000 32200.00 40000.00 MHH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBu\im dBu'vim dB Detector Comment

1 * 10360.00 40.97 5.82 46.79 68.20 -21.41 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26
Test Frequency 5180MHz Polarization Horizontal
Temp 23°C Hum. 59%
120.0  dBuV/m
120
110
100
0
80
o (T A L1 L1 M ]
60
7 T — B - - S -
b

40
30
20
10.0

1000.000 490000 920000 1270000 1GGO0.00 2050000 2440000 2930000 3220000 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 * 10360.00 4042 582 46.24 6820 -2196 peak
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26

Test Frequency 5200MHz Polarization Vertical
Temp 23°C Hum. 59%

120.0 dBuVJm

120

110

100

a

80

o | WUETW I Lt L1 [ [
60

s | B 1 - - -

=

40

30

20

10.0

1000.000 4900.00  €800.00  12700.00 16600.00 20500.00 24400.00 2830000  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit  Over
MHz dBu dB dBuVim dBu'Vim Detector Comment
1 * 10400.00 39.711 5.80 4551 68.20 -2269 peak
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26

Test Frequency 5200MHz Polarization Horizontal
Temp 23°C Hum. 59%
120.0  dBu¥/m
120
110
100
a0
8
o WTu e uere M1 ——
(]
s0 | B - E— -
X

40
30
20
10.0

1000.000 4900.00  @800.00  12700.00 1660000 20500.00 24400.00 28300.00  32200.00 4000000 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuy dB dBuvim dBuV/fm dbB Detector Comment

1 * 10400.00 40.38 5.80 46.18 68.20 -2202 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26

Test Frequency 5240MHz Polarization Vertical
Temp 23°C Hum. 59%
12000 dBu¥/m
120
110
100
90
g
o | WU UL L1 [
60
a0 [—— B 1 - — -
x

40
30
20
10.0

1000.000 4900.00 2900.00 12700.00 16600.00 20500.00 24400.00 28300.00 J2200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBu\ dbB dBuVim dBuV/fim dB Detector Comment

1 * 10480.00 40.23 5.75 45.98 68.20 -2222 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/26

Test Frequency 5240MHz Polarization Horizontal
Temp 23°C Hum. 59%
1300 dBu¥/m
120
110
100
90
il1]
o | WUFTW A Lt L1 [ -
60
a0 [— B 1 - — -
x

40
30
20
10.0

1000.000 4900.00 9800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit  Over

MHz dBuY dB dBuvim dBuVim dB Detector Comment

1 * 10480.00 40.16 575 45.91 68.20 -2229 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19

Test Frequency 5260MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
ao
o | WUFT_nnm L L1 M
60
50 [ — i 1 - — -
=

40
30
20
10.0

1000.000 4900.00 8200.00 12700.00 1660000 20500.00 2440000 22300.00 32200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Owver

MHz dBuV dB dBuvim dBuVfm dB Detector Comment

1 * 1052000 4460 1.07 4567 68.20 -2253 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029 Page 172 of 332

Report Version: R02




y 4
3 L L Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5260MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
100
a0
a0
o | WA UL L1 [ [ [
|1}
50 [E— B - — -
1
A
40
30
20
1000
1000.000 4900.00 490000 12700.00 16600.00 20500.00 24400.00 29200.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuV dB dBuVim dBuW/m dB Detector Comment

1 * 10520.00 43.55 1.07 44 62 68.20 -2358 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 10600.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5300MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
100
an
8o
o (T e rt L1 [ [ ]
60
s0 [T B - S -
1
X
40 5
X
30
20
10.0
1000.000 4900.00  6900.00  12700.00 16600.00 20500.00 2440000 29300.00 32200.00 40000.00 MH=
Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Over
MHz dBul dB dBuim dBuVim dB Detector Comment
1 10600.00 4348 1.09 44 57 6820 -2363 peak
3297 1.09 34 .06 5400 -1994 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 10600.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5300MHz Polarization Horizontal

Temp 25°C Hum. 62%
120.0 dBu¥/m
120
110
100
a0
a0
o | WA UL r L1 M [ [
60
50 1

¥
40 3
X

30
20

10.0

1000.000 4900.00  8800.00  12700.00 1660000 2050000 2440000 2830000  32200.00 4000000 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBu dB dBuVim dBuvfm dB Detector Comment
1 10600.00 43.88 1.09 44 97 68.20 -23.23 peak
32.95 1.09 34.04 5400 -19.96 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5320MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBu¥/m

120
110
100
an

it}

o LT L UL M

60

an

40

e M

30

20

10.0

1000000 490000 ag00.00 1270000 1660000 20500.00 2440000 29300.00  32200.00

40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuvfm dBuV/im dB Detector Comment

1 10640.00 43.67 1.10 4477 7400 -2923 peak

2 * 10640.00 32.51 1.10 33.61 5400 -2039 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5320MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
100
a0
a0
NN R ] e I L1 M -
60
s0 | SN R - S -
1
X
40 ;
30 X
20
10.0
1000.000 4900.00  8800.00  12700.00 1GGO0.00  20500.00 2440000 2830000 32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim dBuW/m dB Detector Comment
1 10640.00 43.34 1.10 44 44 7400 -2956 peak
2 * 10640.00 3263 1.10 3373 5400 -2027 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5500MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0 dBu¥/m
120
110
100
90
80
o | WAL L1 M  ——
60
50 [EE—— B i - — -
X
40 3
X
30
20
10.0
1000.000 490000 a800.00 12700.00 1660000 20500.00 24400.00 20830000 J2200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower

MHz dBu' dB dBum dBulim dB Detector Comment

1 11000.00 43.81 1.21 4502 7400 -2898 peak

2 " 11000.00 33.05 1.21 34.26 54.00 -19.74 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11000.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19

Test Frequency 5500MHz Polarization Horizontal
Temp 25°C Hum. 62%

120.0  dBu¥/m

120

110

100

0

8

o (WU TU_ M UL L1 [ L[]
(]

50 1

H

40 »

30 %

20

10.0

1000.000 4900.00  €800.00 1270000 1660000 2050000 2440000 28300.00  32200.00 4000000 HHz

Reading Cormrect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuV dB dBuVim dBuV/fm dB Detector Comment
1 11000.00 43.72 1.21 4493 7400 -29.07 peak
321 1.21 3392 5400 -2008 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11160.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19

Test Frequency 5580MHz Polarization Vertical
Temp 25°C Hum. 62%

1300 dBuV/m

120

110

100

a0

80

o (T AR UL L1 M [
60

50 .

¥
40 2
X

30

20

10.0

1000.000 4900.00  6800.00 1270000 1660000 2050000 2440000 20830000  32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu' dB dBuVim dBuVim Detector Comment
1 11160.00 4332 1.68 45.00 7400 -2900 peak
3327 1.68 34 .95 5400 1905 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5580MHz Polarization Horizontal
Temp 25°C Hum. 62%
13000 dBu¥/m
120
110
100
90
ill]
NS R | I R L1 [  ——
60
50 [— B 1 - — -
®
40 2
x
30
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 2440000 28200.00 32200.00 40000.00 HH=

Reading Cormrect Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBu\im dBuv/m dbB Detector Comment

1 11160.00 44.40 1.68 46.08 7400 -2792 peak

2 * 11160.00 33.27 1.68 34.85 5400 -19.05 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5700MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
100
90
80
o | W UL L1 [ [ [
60
a0 [— B 1 - — -
b4
40 7
k4
30
20
10.0
1000.000 4900.00 9900.00 12700.00 16600.00 20500.00 24400.00 29300.00 J2200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freg.  Level Factor ment Limit ~ Ower

MHz dBuv dB dBuvim dBuvfm dB Detector Comment

1 * 11400.00 4374 2.36 46.10 7400 -2790 peak

2 11400.00 32.86 2.36 3522 7400 -3878 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11400.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19

Test Frequency 5700MHz Polarization Horizontal
Temp 25°C Hum. 62%

1200 dBu¥/m

120

110

100

a0

a0

NN R ] e I L1 M -
60

s0 | B 1 - S -

ES
40 2
®

30

20

10.0

1000.000 4900.00  8800.00  12700.00 1GG00.00  20500.00 2440000 2830000  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim dBuW/m dB Detector Comment
1 11400.00 4517 2.36 4753 7400 -2647 peak
33.12 2.36 3548 5400 -1852 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5745MHz Polarization Vertical
Temp 25°C Hum. 62%
130.0 dBuV/m
120
110
100
e}
ili}
NS JE I NN [ — L1 [  ——
60
a0 ;{
40 2
X
30
20
1000
1000.000 4900.00 820000 12700.00 1660000 20500.00 24400.00 28300.00 3220000 40000.00 MH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuvim dBu'vim dB Detector Comment

1 11490.00  44.02 2.62 46.64 7400 -27.36 peak

2 * 11490.00 32.84 2.62 3546 5400 -1854 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5745MHz Polarization Horizontal
Temp 25°C Hum. 62%
12000 dBu¥/m
120
110
100
a0
il
o WETI_Am g L1 [
60
a0 ;{
4 2
»
30
20
10.0
1000.000 4900.00 8200.00 12700.00 1660000 20500.00 2440000 20200.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv db dBuvim dBuvfm dB Detector Comment

1 11490.00 44 11 2.62 46.73 7400 -2727 peak

2 = 11490.06 33.29 2.62 35.91 54.00 -18.09 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5785MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
100
a0
80
o (T M Lt L1 [ ]
]
s0 | T B 1 - — -
®
40 2
b
30
20
10.0
1000.000 4900.00  @800.00  12700.00 16600.00 20500.00 2440000 2830000 32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBu'im dBu\im dB Detector Comment
1 11570.00 43.51 278 46.29 7400 -2771 peak
2 * 11570.00 3328 278 36.06 5400 -1794 AVG
REMARKS:
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2 * 11570.00

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19

Test Frequency 5785MHz Polarization Horizontal
Temp 25°C Hum. 62%

120.0  dBu¥/m
120

110

100

0

80

o | WFTU AT WLt L1 [ | [
60

s0 || B - S -

%
40 2
®

30

20

10.0

1000.000 4900.00  ©800.00 1270000 1660000 20500.00 2440000 2830000  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBu'im dBu'im dB Detector Comment
1 11570.00 43.96 278 46.74 7400 -2726 peak
33.27 278 36.05 5400 -1795 AVG

REMARKS:
(1) Measurement Val

ue = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5825MHz Polarization Vertical
Temp 25°C Hum. 62%
12000 dBu¥/m
120
110
100
a0
ili}
o Wi nmnr e M  ——
|1}
a0 [— B ;{ - — -
40 2
b
30
20
10.0
1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuVim dBuVim dB Detector Comment

1 11650.00  45.39 2.94 48.33 T4.00 -25.67 peak

2 * 11650.00 33.27 294 36.21 5400 1779 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE20) Test Date 2022/10/19
Test Frequency 5825MHz Polarization Horizontal
Temp 25°C Hum. 62%
12000 dBu¥/m
120
110
100
a0
ili]
» WAL LA [ L[]
60
50 [ — S 1 - — -
=
40 2
b
30
20
10.0
1000.000 4900.00 8800.00 12700.00 1660000 20500.00 24400.00 2030000 32200.00 4000000 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuvim dBuv/fm dB Detector Comment

1 11650.00  44.37 2.94 47.31 74.00 -26.69 peak

2 * 11650.00 33.18 2.94 36.12 5400 -17.88 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5190MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBuV/m
120
110
100
an
ill}
o | WUFTH S UL L1 [ [ [
60
50 [— B - — -
1
-
40
30
20
10.0
1000.000 4900.00 880000 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuV dB dBuVvim dBuV/im dB Detector Comment

1 * 10380.00 43.71 1.04 4475 68.20 -2345 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5190MHz Polarization Horizontal
Temp 25°C Hum. 62%
12000 dBu¥/m
120
110
100
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g
o  WT_Jrm s wirr 1 M L[]
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a0 [E— B - — -
1
k4
40
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20
10.0
1000.000 4900.00 880000 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBu' dB dBuVim dBuV/im dB Detector Comment

1 * 10380.00 43.73 1.04 4477 68.20 -2343 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5230MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥/m
120
110
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90
a0
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1
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40
30
20
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1000.000 4900.00 8900.00 12700.00 16600.00 20500.00 24400.00 29300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver

MHz dBuV dB dBuVim dBuv/m dB Detector Comment

1 * 10480.00 43.45 1.05 44 .50 68.20 -2370 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5230MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
120
110
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o W TI_Anm 1 L1 [  ——
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1
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40
30
20
10.0
1000.000 4900.00 490000 12700.00 16600.00 2050000 2440000 29300.00 32200.00 40000.00 MH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBu dB dBu'Vim dBuVim dB Detector Comment

1 * 10460.00 43.50 1.05 44 .55 68.20 -2365 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Project No.: 2208G029 Page 193 of 332

Report Version: R02




y 4
3 L L Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19

Test Frequency 5270MHz Polarization Vertical
Temp 25°C Hum. 62%

1200 dBuV/m

120
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o WU UL L1 M [ [
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50 [— B 1 - — -

=

40

30

20

10.0

1000.000 4900.00 890000 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuV dB dBuVvim dBuV/im dB Detector Comment

1 * 10540.00 43.91 1.08 4409  68.20 -2321 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19

Test Frequency 5270MHz Polarization Horizontal
Temp 25°C Hum. 62%
120.0 dBu¥/m
120
110
100
an
an
o | WUFTF_rn UL L1 [ [
1]
a0 [— 1 - — -
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40
30
20
10,0

1000000 4900.00 12700.00 1660000 2050000 2440000 2830000 32200.00 40000.00 HH=z

Reading Correct Measure-

No. Mk.  Freq. Factor ment Limit  Over
MHz dB dBuVim dBu'Vim dB Detector Comment
1 * 10540.00 1.08 45486 68.20 -22.74 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5310MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBuV/m
120
110
100
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ill]
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50 [E— S 1 - — -
>
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X
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20
10.0
1000.000 4900.00 92900.00 12700.00 1660000 20500.00 24400.00 29300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuVim dBuVm dB Detector Comment

1 10620.00 44.04 1.10 45.14 7400 -28.86 peak

2 * 10620.00 33.05 1.10 34.15 5400 -19.85 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5310MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200  dBu¥im
120
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s0 | T S E— - S -
1
ke
40 3
X
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20
10.0
1000.000 4900.00 9800.00 1270000 16600.00 20500.00 24400.00 20300.00 32200.00 40000.00 MH=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv db dBuvim dBuv/im dbB Detector Comment
1 10620.00 43.31 1.10 44 41 7400 -2959 peak
2 * 10620.00 33.09 1.10 3419 5400 -1981 AVG
REMARKS:
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Report No

.. BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19

Test Frequency 5510MHz Polarization Vertical
Temp 25°C Hum. 62%

1200  dBu¥/m
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a
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o (WFTW_Anm L J L1 [ [ [
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5 y

b3
40 2
®

30

20

10,0

1000.000 4900.00  8200.00 1270000 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ovwer
MHz dBuv dB dBuvim dBufm dB Detector Comment
1 11020.00 44 41 1.27 4568 7400 -2832 peak
2 * 11020.00 33.35 1.27 34 62 5400 -19.38 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19

Test Frequency 5510MHz Polarization Horizontal
Temp 25°C Hum. 62%

1200 dBuV/m

120

110

100

a0
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NS RE/R | S — L1 [ L[]
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50 1

b
40 2
®
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20

10.0

1000.000 490000  €800.00  12700.00 1660000 20500.00 24400.00 26300.00  32200.00 40000.00 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBu' dB dBuVim dBu'/m dB Detector Comment
1 11020.00 4359 1.27 44 .86 74.00 -29.14 peak
2 * 11020.00 3341 1.27 34.68 5400 -1932 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 * 11100.00

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19

Test Frequency 5550MHz Polarization Vertical
Temp 25°C Hum. 62%

130.0  dBu¥/m

120

110

100

a0

80

o | WU T L ri g LI 11 [ [ [
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¥
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1000.000 4900.00  ©800.00 1270000 1GGO0.00 20500.00 24400.00 28300.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuV/fm Detector Comment
1 11100.00 4405 1.50 4555 7400 -2845 peak
33.35 1.50 3485 5400 1915 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5550MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥./m
120
110
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50 [E— B i - — -
>
40 2
A
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10.0
1000.000 4900.00 8200.00 12700.00 1G6600.00 2050000 24400.00 20200.00 32200.00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuVim dBu'fm dB Detector Comment

1 11100.00 43.78 1.50 45.28 7400 -2872 peak

2 * 11100.00 33.59 1.50 35.09 5400 -1891 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-9-2208G029
Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/26
Test Frequency 5670MHz Polarization Vertical
Temp 23°C Hum. 59%
1300  dBu¥im
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10.0
1000.000 4900.00 €800.00 1270000 16600.00 20500.00 2440000 28300.00 32200.00 40000.00 MHz=
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuV/im dB Detector Comment
1 11340.00 40.43 6.01 46.44 7400 -2756 peak
2 % 11340.00 29.96 6.01 3597 5400 -1803 AVG
REMARKS:
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/26
Test Frequency 5670MHz Polarization Horizontal
Temp 23°C Hum. 59%
1200 dBuV/m
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1000.000 4900.00 880000 12700.00 1660000 20500.00 24400.00 2030000 32200.00 40000.00 HH=

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver

MHz dBuV dB dBu\im dBu'/m dB Detector Comment

1 11340.00 40.31 6.01 46.32 7400 -2768 peak

2 * 11340.00 29.69 6.01 35.70 5400 -1830 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5755MHz Polarization Vertical
Temp 25°C Hum. 62%
1300 dBu¥/m
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1000000 490000 8900.00 1270000 1G600_00 20500.00 2440000 2030000 32200_00 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBu dB dBu\im dBu%fm dB Detector Comment

1 1151000 4476 2.67 4743 7400 -2657 peak

2 " 11510.00 33.01 2.67 35.68 5400 -1832 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5755MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300 dBu¥/m
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Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBu' dB dBu'im dBu'im dB Detector Comment

1 11510.00 4476 2.67 4743 7400 -2657 peak

2 * 11510.00 33.01 2.67 35.68 54.00 -1832 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5795MHz Polarization Vertical
Temp 25°C Hum. 62%
13000 dBu¥/m
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Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower

MHz dBuv dB dBuvim dBuvim db Detector Comment

1 11590.00 4585 2.82 48.67 7400 -2533 peak

2 * 11580.00 33.54 2.82 36.36 5400 -1764 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

Test Mode IEEE 802.11ax (HE40) Test Date 2022/10/19
Test Frequency 5795MHz Polarization Horizontal
Temp 25°C Hum. 62%
1200 dBuVim
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Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuvim dBuvfm dB Detector Comment
1 11590.00 4368 282 46.50 7400 -2750 peak
2 * 1159000 33.46 282 36.28 5400 -17.72 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5210MHz Polarization Vertical
Temp 25°C Hum. 62%
120.0  dBu¥/m
120
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40
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10.0
1000.000 490000 €0800.00  12700.00 16600.00 2050000 2440000 2830000 32200.00 40000.00 MH=z
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 10420.00 4578 1.04 46.82 6820 -21.38 peak
REMARKS:
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Report No

.. BTL-FCCP-9-2208G029

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5210MHz Polarization Horizontal
Temp 25°C Hum. 62%
1300  dBuVim
120
110
100
a0
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o (WT U g L 11 [ [ [
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7 S E— - E— -
1
®
an
30
20
10.0
1000.000 4900.00  8800.00  12700.00 1GGO0.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBu' dB dBu'Vim dBuVim dB Detector Comment
1 * 10420.00 43.03 1.04 44 07 6820 -2413 peak
REMARKS:
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5290MHz Polarization Vertical
Temp 25°C Hum. 62%
13000 dBu¥/m
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Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuVv dB dBu'Vim dBuV/m dB Detector Comment

1 * 10580.00 43.90 1.08 44 .98 68.20 -2322 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19

Test Frequency 5290MHz Polarization Horizontal
Temp 25°C Hum. 62%

1300 dBu¥./m
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Reading Cormrect Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBu' dB dBuVim dBuVfm dB Detector Comment

1 * 10580.00 44 41 1.08 4549 68.20 -2271 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5530MHz Polarization Vertical
Temp 25°C Hum. 62%
1200 dBu¥/m
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1000.000 4900.00 8200.00 12700.00 16600.00 20500.00 2440000 28300.00 3220000 40000.00 HH=z

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv db dBuvim dBuvfm dB Detector Comment

1 11060.00 44.80 1.39 46.19 7400 -2781 peak

2 = 11060.06 34.13 1.39 3552  54.00 -1848 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 * 11060.00

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5530MHz Polarization Horizontal

Temp 25°C Hum. 62%
1200 dBu¥im
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Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVvim dBuV/im dB Detector Comment
1 11060.00 43.59 1.39 44 .98 7400 -29.02 peak
33.96 1.39 35.35 5400 -1885 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-9-2208G029

2 % 11220.00

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5610MHz Polarization Vertical
Temp 25°C Hum. 62%

120.0  dBu¥/m
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Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBul dB dBuim dBuVim dB Detector Comment
1 11220.00 4364 1.84 4548 7400 -2852 peak
34.23 1.84 36.07 5400 -1793 AVG

REMARKS:
(1) Measurement Val

ue = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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2 % 1122000

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5610MHz Polarization Horizontal
Temp 25°C Hum. 62%

120.0  dBu¥/m

120

110

100

a0

]

NS R RN | — L 11 M L[
(]

s0 | B ; - E— -

®
40 2
%

30

20

10.0

1000.000 4900.00  @800.00  12700.00 1660000 20500.00 24400.00 28300.00  32200.00 4000000 HHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver
MHz dBuy dB dBuvim dBuV/fm dbB Detector Comment
1 11220.00 43.30 1.84 4514 7400 -2886 peak
3427 1.84 36.11 5400 1789 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11550.00

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5775MHz Polarization Vertical

Temp 25°C Hum. 62%
120.0 dBu¥/m
120
110
100
a0
80
o WrTu_Anmr e Lr g L1 [ L[]
60
50 %
40 2

X

30
20
10.0

1000.000 4900.00  ©8800.00  12700.00 1660000 2050000 2440000 2820000  32200.00 4000000 HHz

Reading Cormect Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuvim dBuv/m dB Detector Comment
1 11550.00 44 24 274 46.98 74.00 -27.02 peak
34.05 274 36.79 5400 -17.21 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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2 * 11550.00

Test Mode IEEE 802.11ax (HE80) Test Date 2022/10/19
Test Frequency 5775MHz Polarization Horizontal
Temp 25°C Hum. 62%
120.0  dBu¥m
120
110
100
0
oo
o CIUCTW TN WL LI L1 [ [
60
s0 | 1 - — -
X
40 2
%
30
20
10.0
1000.000 4900.00  ©800.00  12700.00 1660000 2050000 2440000 28300.00  32200.00 40000.00 HHz
Reading Correct Measure-
No. Mk.  Freq. Factor ment Limit  Ower
MHz dB dBuvim dBuvfm dB Detector Comment
1 11550.00 274 47.52 7400 -2648 peak
274 36.72 5400 -17.28 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode

IEEE 802.11a_Antenna 1

Test Frequency
(MHZz)

26 dB Bandwidth
(MHz)

99 % Occupied Bandwidth
(MHz)

Limit

5180

24.450

17.100

No limit

5200

24.750

17.100

No limit

5240

24.089

17.000

No limit

5180

Ref 20 dBm sALt 30 ¢

Ref 20 dBm

Date: 19.0CT.2022 12:47:30

T orther 14]5 o %o ortfer 11[5 @
] -
=z} fr==3]
. / b
,.r"’w W\M“'u | ,{W —
[Mdhay Nl by
1
Comter 518 em e B Comter 515 oE T Span 5o e
Date: 19.0CT.2022 12:41:14 Date: 19.0CT.202 12:40:
® “EBW 300 kEz Delta 1 [T ®
i 1 v
Ref 20 abm “ae 30 ar sur 20 m 24,750 ® o asa
T orther 19[5 < " FTTy %o ortfer 11[5 @
e
197750 =
[ ]
] i P, ==
. / \ b
B
Comte o e B Comter 5.2 on T Span 5o e
Date: 19.0CT.2022 12:45:14 Date: 19.0CT.202 12:44:46
sef 20 amm A 30 ax Rez 20 aEm o s0 @
o orgfer 195 %o otther 4[5 &=
N S— S ]
===} fr==3] Finasl
]
. / #
S 4 [
B3
Genter 520 on = ey mn 50 s Ter 577 ann = v en 50 Mz

Date: 19.0CT.2022 12:46:58
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Test Frequency
(MHz)

26 dB Bandwidth
(MHz)

99 % Occupied Bandwidth
(MHz)

Limit

5260

24.890

17.000

No limit

5300

25.250

17.000

No limit

5320

24.689

17.100

No limit

5260

=7 300 XHz D 10Tl
B 1 Mz
SWT 20 ;s

.
T2
i

-a0 -60

et 76 on S MRz, Span 50 WAz ter 5.76 GRn S iz, pan 50 MA
Date: 15.0CT.2022 12:51:51
® E7 300 xEz D 101

s 1w 1
Ref 20 dem At a SWT 20 ms iz

Date: 19.0CT.2022 12:56:35

T2
i
-a0 -60
Center 5.3 oI S iz, Span 50 % ter 5.5 oz S iz, pan 50 mm
Date: 15.0CT.2022 12:54:26 Date: 19.0CT.2022 12:53:58
® “RBW 300 kEz Delce 1 [T1 ®
B 1 Mz 0.24 az
Ref 20 dEm ‘net 30 ap ST 20 me 24.689400000 2z Re: 20 cBa
7o ofther 14[5 Tt o ofther 14]5 4
18]51 ae
,,,,, [ ]
o
e @t M,
T E
-a0 -s0
Center 5.3z ca Ez/ . e Cent E: B Spar 50 MEz

Date: 19.0CT.2022 12:56:06
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Test Frequency 26 dB Bandwidth 99 % Occupied Bandwidth Limit
(MHz) (MHz) (MHz)
5500 25.289 17.100 No limit
5580 24.690 17.100 No limit
5700 24.498 17.100 No limit
5500 MHz
2 ® ..
| f
o o gt Wﬂ
sl s
5580 MHz
3 ® ..
L / f
e ,JM
I Pkl
Lo ]
5700 MHz

Date: 19.0CT.2022 13:04:05

Date: 19.0CT.2022 13:03:34
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Test Frequency 6 dB Bandwidth | 99 % Occupied Bandwidth BM'ném‘.J dmh6L_dB_ Resul
(MH2) (MH2) (MH2) andwidth Limit esult
(kHz)
5745 15.090 17.000 500 Pass
5785 15.200 17.100 500 Pass
5825 16.350 17.000 500 Pass
5745 MHz
® R ® £ 2
- 4 ]N
| S
5785 MHz
®, B ®..
L | AWK
i W"‘"\l\ . Iowart]
5825 MHz
® ] 171 ® “RBW 100 kEz Ma 1
L 44 1 dudiy |y
M.vaw b
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